21-10K801
21-12K801
21-14K801
21-14KEO1
31-16K801
31-17K801
31-17KEO1

" PEINTED IM LS A 1284

310-8
312-8
314-8
J14-A
416-8
417-8
417-A

Parts & Service
- Manual

&

8-SPEED
8-SPEED
8-SPEED
AUTOMATIC
8-SPEED

TWIN 8-SPEED
TWIN AUTOMATIC

|

L3

Part Murber 1023681

"
D R e e L

|

3- o

o LA



WHEEL HORSE 300/400 SERIES
PARTS MANUAL

TNTRODUCTTON PAGE

[y

How to use this parts manual

1.1 The 300/400 Series parts manual is divided into major
sections arranged in the sequence outlined on the following
page. Major sections are subdivided into smaller groups of
parts, each with its own illustration and illustration
reference numbers.

1.2 Tllustrated items are numerically keyed to the parts listing
on the facing page. I1lustrations are repeated when the
parts list is too long for one page. Figure numbers are
located at the bottom of each illustration and .also at the
beginning of each description column. Item numbers are
numerically keyed to their respective illustrations.

1.2 A numerical index is located at the end of the manual.

1.4 When an (X) appears in the quantity (Qty) column use only if
applicable, or as required to meet tolerances.

To locate parts

2.1 When function, use or location is known:
Refer to the List of Tllustrations to Jlocate the proper
iJlustration.

2.2 When part number is known:
Refer to the Numerical Index.

Service aids

3.1 Special notes recorded on illustrations:

Refer to available owner & repair manuals and service
bulletins for detailed information.

3.2 Standard torque values for fasteners:
Refer to Section 18 - Torque Specifications.

3.3 Paint:
Refer to Section 18 - Paint

Part Number 8&103R6R1

—_ e

B L ol L e s e e e e e e e

)



LIST OF ILLUSTRATIONS !

TITLE FIGURE NUMBER PAGE

Section 3
Mechanical Transmission - & Speed.........ccvv... 3-1,2 bh-6

Section 4

T AN S XL Bt vt vttt vt oot oot evesosenenennsennnseseneses L1 8
Automatic Transmission 17 —A. .. it ineseneenens y-2 10
Automatic Transmission S3TH-A. . ..ttt et e 4-3 12

Section 5

Front Axle and Steering.......ee ettt neeeeneeens 5-1 14
Section 6

Clutch, Brake and Speed Control Linkage........... 6-1,2,3 16-20
Section 7

Hiftehe s . i it ittt it e it ettt ettt es s tnnsensnenensans -1 22

Mechanical Lift Linkagei..coo ittt eninernnrones -2 24

Hydraulic Lift Linkage. ...t iiiiiininnnnn. 7-3 26
Section 8

Sheet Metal and Covers....uiii ittt nnnnnns 8~-1,2,3 28-32
Section 9

|08 T = 0 « =0 O 9-1 34

‘ Section 10

Throttle, Choke, and Fuel System................. 10-1 36
Section 11

Electrical System......... .. .., 11-1 38-U40
Section 12

Hydraulic System........... e ettt e 12-1 u2
Section 13

Wheels and Tires......c.i ittt inirenarnnaaeaa 131 by
Section 14

Drive Belt and Pulleys.. ..ot et nnnerenonnenees 14-1 e

PTO Clutch and Control.. ... ..ot iiiennnnnns 14-2 g
Section 15

RS Y= 5 Ve 15-1 50

Decals. ..o iinieneann e e e ettt it e et e e 15-2 52
Section 17

Wiring Diagram - 300/U400 Serjes Single Cylinder..17-1 54

Wiring Diagram - 400 Series Twin Cylinder........ 17-2 56
Section 18

Service Tnformatbion. ...t innnrooneonses None 58



SECTTON 1 - FRAME

% WHEEL HORSE
lawn & garden tractors

Figure 1-1 Frame



SECTION 1 - FRAME

K

Automatic

PART
ITEM  NUMBER DESCRIPTION 8-Speed
Figure 1-1
FRAME
1 110648 F P amMe . o v o vttt ettt eoannsoseancessoeossosesssonaaes 1
2 900063 Carriage Bolt 3/8-16 x 1.t ienennnns 3
3 915113 Eslok Nut 3/8=16. ...t teeeenossocennssensons 3
Y 9080322 Bolt 3/8-16 X 3/8 . ittt titieeenssnososnnnens Yy
5 920083 LockWasher 3/ 8. ittt eeeeeenenanosanosasnsnse 4

gl UV RV R



Yy

SECTIOM 2 - 8-SPEED TRANSMTSSTON

e e e e e e 4

0323

lawn & garden tractors

WHEEL ) 2(0) 313
Mechanical Transmission - R-Speed

‘Figure 3-1

LUBRICANT SAE 140 GL-5 2 QTS.
No Periodic Change Req’d.




SECTTON 2 - 8-SPEED TRAMSMTSSION 5

PART Automatic
ITEM NUMBER DESCRIPTION 8-Speed
Figure 3-1
MECHANICAL TRANSMISSIOM - &-SPEED
103916 Assembly 8-Speed Transmission 416-8,417-8 Only 1
1 101761 Case-Transmission RH 310-8,312-8,314-8 Only... 1
8163 Case-Transmission RH 416-8,417-8 Only......... 1
2 3901 Case-Transmission LH 310-8,312-8,314-8 Only... 1
6941 Case-Transmission LH 416-8,417-8 Only......... 1
3 908043 Bolt 3/8-16 X 3 1/2.¢ ittt teinnnennnennns 1
Yy 908038 BOLlt 3/8=16 X 2.itiitinttetneeeneennneennnenns 5
5 915113 Eslok Nut 3/8-=16. ...ttt ittt nnnnnnnn 6
6 9U3460 Allen Hd. Pipe Plug 1/4. . .. iieennnnn 1
7 943420 Sq. Hd. Pipe Plug 3/8.......,.... e e 1
8 1533 Ball Bearing 1 1/2 1.D. N.M. Kool dowba<is = 7" 2
9 1532 Needle Bearing 1 I.D. ...ttt innrernnnens 2
10 1542 Needle Bearing 5/8 T.D. .. ... nunenn 1
11 1528 Needle Bearing 1 I.D. 210-8,312-8,314-8 Only 2
9416 Needle Bearing 1 1/8 I.D. 416-8,417-8 Only 2
12 1529 Needle Bearing 3/80 I.D. ittt eeneeennnns 1
13 roouy42 Seal-Input Shaft 5/8 T.D. ...t iiinmennnnenn 1
14 100863 Seal-Axle 1 I.D. 310-8,312-8,314-8 Only....... 2
100443 Seal-Axle 1 1/8 I.D. U416-8,417-8 Only......... 2
15 3915 Locating Pin. ...ttt 2
16 1523 Needle Bearing 3/4 T.D. ... iienennnns 1
17 1531 Needle Bearing 5/8 JT.D. ...ttt eennnnnns 1
18 100441 Seal-Brake Shaft 3/4 T.D., .....i e, 1
19 7201 Input Shaft. ..ttt ittt ieerereennnas 1
20 7418 Thrust Washer. .. ...ttt it iiiiineeens 1
21 7204 == 3 o 1
22 1518 Needle Bearing 5/8 T1.D. ittt tennnnnnns y
23 5175 - 1
24 7205 S1iding Gear. o ittt ittt e e 1
25 7206 Reduction Gear..... ittt einennnnns 1
26 7207 Needle Bearing 3/R I.D. ... .., 2
27 7208 Shaft-Reduction Gear........cutiriiiienenn. 1
28 1243 Plug CUP .ttt it ittt ittt ittt ittt iieinnennnns 1
29 5173 Gear 2nd and 3rd....c..eteinnnnnnnnnenneneeens 1
30 5174 Gear 15t and Reverse. .....oveveeeeeeeeroenennns 1
31 5615 Shift Rail-Front.......iiiiiiiiiniiiienennn 1
32 . 5616 Shift Rall-Rear. ... .ottt ttt ittt seenennnnns 1
33 3503 Shift ForK.e. oot i v e et e e s ennennnnnnnenennss 2
34 933156 Spirol Pin 1/8 X T. ittt ittt tiiieeteeens 2
35 5614 Shift Pin..iveiieee ittt neeeeeieeenneeeeeens 1
36 7269 Cluster Gear With Bushings...........c.cieeu... 1
37 1504 Bronze Bushing......cii it einnnnneen 2
38 3527 Reduction Gear. ...t ieieeeineeeeeennnnnenns 1
39 9840 Cluster Shaft ..ottt eeeeeneneneenanns 1
40 937089 Woodruff Key 3/16 x 3/8. ... innnnnns 1
41 4204 Gear-Reverse Jdler......uee ettt irennnneennens 1
42 3909 Pin-Reverse Idler.. ...t ieeenineeeeennnnnnes 1




6

SECTION 2 - 8-SPEED TRANSMISSION

REPAIR
MANUAL 76

LUBRICANT SAE 140 GL-5 2 QTs. o oY Q\\/

No Perlodic Change Req’d.

E WHEEL HORSE 0a24

lawn & garden tractors

Figure 3-2 Mechanical Transmission - "-Tpeed




SECTTON 2 - &-SPEED TRANSMISSTON /

PART Automatic
ITEM NUMBER DESCRIPTION &-Speed
Figure 3-2
MECHANICAL TRANSMISSION - 8-SPEED (CONTINUFD)
b3 1516 Bushing-Reverse Idler......c.vii it eimnnnnnnenn 1
by 106447 Dipstick ASSembly ..ttt et eeneennnnnn 1
5 106448 Nipple-Transmission Fill...... ..o, 1
L6 3912 Transmission Case Gasket....viei it iiinninnnn, 1
47 1239 Special Set SereW....iiieeinerineteneneeeennenn 1
ug 915111 D e O 1
b9 3577 Dust Cover....eeveeenen.. e et et e 1
50 9547 Thrust Washer .. ..o ittt ittt tenneeenneennn 1
51 102974 Gear Assembly .. ittt it eeeeeeeeennenenneenns 1
52 101625 Gear 11 Tooth. iiw ettt ine e eeeeennnnns 1
53 101626 Gear UU Toothn. e ww e e ittt eeneonseeeneeneenns 1
54 108758 Gear Shift Knob.....iie oot ieeneeenneennns 2
55 3517 Detent Ball 1/4 Diameter.......cuouevvieuennn.. 2
56 106030 Detent Spring.....vui ittt teeennnnneenens 1
57 7213 Detent Bolt ...ttt ittt i iiienenn 1
58 7214 Shift Shaft Hi-Low Range.......o.oueiiieinnnnnns 1
59 7209 Shift Fork Hi-Low Range......ciouueiiinennennn. 1
60 3517 Detent Ball 1/4 Diameter.......c.e.oou.... e 1
61 106030 Detent Spring......o.iiiiiiiiiiieeiieinneennnnn. 1
62 110727 Shift Lever Hi-Low Range........c.civiiivunn.n. 1
63 933184 Spirol Pin 3/7716 x 3/U. ittt e 1
64 105062 Differential End Cap 310-8,312-8,314-8 Only... 2
105060 Differential End Cap 416-8,417-8 Only......... 2
65 908138 Bolt 3/8-16 x 3 1/4 Grade 5. innennns R
66 107374 Special Washer-Case Hardened........oueeeunnnn il
67 108881 Nut 3/8-16 High=-Tensile....uvuiiiinineennnnn. 4
68 105063 Differential Ring Gear 43 Tooth 310-8,312-8,
I o O ¢ 1
105061 Differential Ring Gear 43 Tooth 416-8,417-8... 1
69 911423 Bolt 3/8-16 x 3 1/2 (Grade 8) 416-8,417-8 Only 4
70 101623 Differential Pinion Gear 11 Tooth 300 Series.. 4
& used on L416-8,417-8
71 3908 Differential Axle Gear 310-8,212-8,314-8 Only. 2
101889 Differential Axle Gear 416-8,417-8 Only....... 2
72 5961 Rear Axle 310-8,312-8,314-8 Only (1" dia.).... 2
105875 Rear Axle 416-8,417-8 Only (1 1/8" dia.)...... 2
73 7939 Special Snap Ring 310-8,312-8,314-8 Only...... 2
105876 Special Snap Ring 416-8,417-8 Only.....cvvu.... 2
T4 110725 Gear Shift Lever......iiieeeiieieieeinnnoennnennn 1
75 1001 Hi-Lo Range Shift Knob......... v, 1
76 ~A-1392 Repair Manual ... ..ttt ittt i et eneeeennsnnnnens 1



SECTTION 4 - AUTOMATIC TRANSMISSTON

To Ease Oil Fill, Remove One Bolt or Use

Automotive Trans. Fluid Filler

LUBRICANT REPAIR
SAE 10W-30 or 10W-40 MANUAL
400 SERIES SYSTEM CAPACITY &8 QTS.

300 SERIES SYSTEM CAPACITY 3 QTS.
SERVICE INTERVAL 100 HRS. OR 1 YEAR

@ WHEEL HORSE 048

lawn & garden tractors

Figure 4-1 Transaxle




SECTION 4 - AUTOMATIC TRANSMISSION

9

Automatic

PART
ITEM NUMBER DESCRIPTION &-Speed
Figure 4.1
TRANSAXLE - 300/400 SFRTFES
111080 Transaxle Complete 31U-A Only....vueeeunennnn..
108369 Transaxle Complete U17-A Only.....ovueuuununn..
2 108310 Case-Transaxle RH. ...t e i e,
3 109766 Case-Transaxle LH.. ..ttt eemenennnnun.
y 1531 Ball Bearing 1 1/2 I.D. i,
5 9u16 Needle Bearing 1 1/8 T.D. i,
6 1532 Needle Bearing 1 I.D. ...t ennnnnn.
7 1538 Needle Bearing /4 T.D. e,
8 1518 Needle Bearing 5/8 I.D. ...t nnnnn..
9 6Uu9 Seal AXl e .ttt i ittt ittt e e e e,
10 108357 B
11 108361 Dowel Pin. ...ttt
12 105060 Differential End Cap..v.eeiiin e enennnnn.
13 105061 Differential Ring Gear 43 Tooth.......v.vouuu...
14 101623 Differential Pinion Gear 11 Tooth 417-A.......
4 used on 314-A
15 107374 Special Washer-Case Hardened..................
16 911427 Bolt 3/8-16 x 3 1/2 Grade 8. .ivivieennununnn.
17 108881 Nut 3/8-16 High-Tensile.....u e ueunnnen..
18 108362 Rear Axle RH-Long (13 1/8 in./33 cm)..ovu..... .
.19 108361 Rear Axle LH-Short (10 1/8 in./26 cm).........
20 101889 Differential Axle Gear 24 Tooth......uuvevueu...
21 105876 Special Snapring.....co.oeeeii ittt
22 109703 Gear Assembly 31H-A Only . iv i se e e eemennnnnn.
102974 Gear Assembly 417-A ONly... it eeneennnnnns
23 101625 Gear-Pinion 11 Tooth.. ..t e i
24 101887 Gear-Reduction 46 Tooth 31U4-A Only............
101626 Gear -Reduction 44 Tooth 417-A Only............
25 9547 Thrust Washer......... e ettt
26 109370 ] ¢ I
27 109752 Gear U6 Tooth 31UcA Only ..t es oo eeenennn.
108359 Gear U4Y Tooth U17-A ONly..v et e e e e ennnnn.
28 109742 Gear 20 Tooth 314=A OnNly. ittt et innnnn,
108358  Gear 22 Tooth U17-A ONly..uruenneneneunennnnns
29 937099 Woodruff Key 3/16 X 1 1/8. i i,
30 7956 Thrust Washer. ...ttt ittt i,
31 108312 Gasket-Coase .ttt ei ittt ittt et et ie e i
32 109367 Bracket-Brake......oiiiiiiiiin e innennnnon.
33 908040 Bolt 3/8-16 x 2 1/2 ESTOK. et ittt tee e eeeennn
L 90R0N35 Bolt 3/78-16 x 1 1/U8 ES10K. vt e v en e,
35 908143 Bolt 3/78-16 X 5ttt e e
26 9080UP Bolt 3/8-16 X 3.ttt e e e
37 915113 Nut 3/8-16 Eslok.......... e st e ettt
38 106408 Filler Tube. ...ttt e e i,
39 106446 Dipstick 31U-A Only.u it
110768 Dipstick U17-A Only....uuinnn .
4o 943460 Allen Hd. Pipe Plug 1/4... . ...
41 B102U43R1 Repair Manual B17-A. ...ttt
41 810395R1 Repair Manual 31U-A.......... e e e e e

T T N S Y .)r\)_a_a_x_;._\_x_;_x_x_;_x_x._s_;_a_t_.\_s[\)[\)_._aJ‘_-J:_r_—

O:)_n{\_)[\)_af\)_;_xr\){\){\_)_s_.\_x_a



10

SECTION 4 - AUTOMATIC TRANSMISSTON - 400 SERTES

REFER TO SECTION 18 FOR ADJUSTMENTS, REPAIR MANUAL FOR SERVICE

Service interval 100 Hrs./1 Year
With Oil Change

FROM HYDRAULIC
VALVE '

14 Use Puller

13 to Remove -
DO NOT 3

STRIKE SHAFT

0 TO HYDRAULIC
VALVE 2

25 DO NOT MEASURE Pressure Ahead of
Valve Unless Relief Valve Set to REPAIR
24 i
700 PSI is Part of Gauge System MANUAL

3k Internal Service Not Authorized at Time of Publication

WHEEL HORSE

0419

o)

lawn & garden tractors

Figure 4-2 Automatic Transmission

BT O —




SECTION 4 - AUTOMATTC TRANSMISSICN

11

Automatic

PART A
ITEM NUMBER DESCRIPTION 8-Speed
Figure 8.2
AUTOMATIC TRANSMISSION - H(CO SERIFS
1 108368 Pump & Motor (Rebuilt P/N 219020)........000...
2 108320 Gear 22 Tooth. .ottt it iiieeeenneeennnennnes
3 108366 Spacer-Drive Gear...u. ittt tienneernenennnenn
y 936121 T 0= o o S
5 108319 LG =T =3 /R
6 908143 Bolt 3/8=16 X Sttt ittt ittt ittt e
7 908040 Bolt 3/8=16 x 2 1/2 ESIOK. ettt it iieieeeneennn.
8 OT1TH29 ~ Bolt 3/8=16 X 6 1/ 2. ittt et tieneeenennnns
9 915113 NUut 3/78-=16 ESIOK. vt i i ittt ettt iisinenenns
10 108329 Control Plate....c.oii ittt it inneeenennes
11 108325 Cam Follower Arm. ..... it it eetnennenennennas
12 9370089 Woodruff Key 1/78 X 5/8. ittt
13 920011 Washer 1/2 SAE. ... ittt ittt ie i e anennns
14 915115 NUE 1/2 ESlOK. ittt ittt ittt iiieeenenenneenns
15 108226 Spacer (Long) ..ot inn ittt eieineeeennnennns
16 108327 Spacer (SNort ) ..ttt ieeeeeeetnnenenneenenns
17 100365 Washer-Spring Disc.......itiiiiiiiinnennennnn
18 100305 Washer-Friction......iiii ittt enenenn
19 108333 Cam-Speed Control ... .ee it ieteeeineeneennnenenn
20 100309 N o= L= o
21 108881 Locknut 3/8-16 Hi-Tensile.....v.ovevevunnn. .
22 106661 Eccentric Cam. ...t ittt iiieeteneennneens
23 908019 Bolt 5/716=18 X 1 ESL1OK . v e eeeenennn.
24 108317 T =T 10 F e A 1o ) ¢
25 108364  Fitting (With 973620 O=Ring)....vvueurenennen..
26 109377 Tube ASSEemMb Iy . it etinneeeeeeeenenenneenens
27 108365 Elbow (With 973370 O-Ring). ...t ineimnnnnnn
28 108323 Base-01i1 Filter..... ettt ittt nenennens
29 908017 Bolt 5/16=18 x 3/U. it ittt eneennnnnns
30 920082 LockWasher 5/10. . ittt ieeneeoesannnnnns
31 QU3UE0  PIUE 1/8 NPTt et ettt e e e e e e e e e e e
32 108335 01 Filter ... oo ieeieeeeeeeeroeoeneoennonnsane
33 5991 T v T ¢ -
34 8102U43R1T Repair Manual B17=B. ..ttt iteeeneneneens

_x_;_n_nf\)[\)_a[\)_x_a_a_x_x[\_)_x_a[\)[\_)_s_s_n_u_s_..a_uw_x._br\)—a_a—-ﬁ—a—t



12 SECTION 4 - AUTOMATTC TRANSMTSSTON - 200 SERTES

REFER TO SECTION 18 FOR ADJUSTMENTS, REPAIR MANUAL FOR SERVICE

REPAIR
MANUAL

USE PULLER TO REMOVE - DO NOT STRIKE SHAFT

# INTERNAL SERVICE NOT AUTHORIZED AT TIME OF PUBLICATION

0427

E WHEEL HORS
lawn & garden tractors

Figure 4-2 Automatic Transmission

~—

— s b e o e e e e e e e e e — e e e e e e e -




SECTION 4 - AUTOMATIC TRANSMISSION

13

PART Automatic
ITEM  NUMBER DESCRIPTION 8-Speed
Figure 4-3
AUTOMATIC TRANSMISSION - 300 SERIES

1 110959 Pump & Motor (Rebuilt P/N 219021).....vevvunn.. 1
2 110945 Gear 20 Tooth. i it ittt ittt ittt it eennnnns 1
3 103995 Special Washer 9/32. ...ttt nneeeeneneeennnn 1
y 908002 Hex Bolt 1/4-20 X 5/8 ESTOK.ui i e eennnnn e 1
5 7951 = v 1
6 908143 Bolt 3/78-16 X Su ittt ittt ettt 1
7 908035 Eslok Bolt 3/8-16 x 1 1/4. ... . i innnnnnn 1
8 911111 Socket Head Bolt 3/8-16 x 3 1/2. .. uuuueen.. 2
9 915113 Eslok Nut 3/8-16............. T et et et e 3
10 110948 Control Plate....iie ittt ineennennns, 1
11 110946 Cam Follower Arm.........uiiiitinneennnnnenns 1
12 937082 Woodruff Key..ii oottt ittt e e eeeee 1
13 920009 Washer 3/8 SAE ... ittt ittt it ee e e 1
14 915663 Eslok Nut 3/8-16. ...ttt eieennnnn. 1
15 108326 Spacer (Long) ...ttt ittt iineeteennnen 1
16 108327 Spacer (Short ). ...ttt e 1
17 100365 Washer-Spring Disc....iiiiii it ineennnnn. 2
18 100305 Washer-Friction...... .. . 2
19 108333 Cam-Speed Control......uuiiiii i eennneenns 1
20 100309 A o R ol 1
21 108881 Locknut 3/8-16 Hi-Tensile...vvuineenneennn. 2
22 106661 Eccentric Cam.....oviiiiiiiiniin s innennnn. 1
.23 908021 Eslok Bolt 5716 X 1 1/2.u e eeennennens 1
24 110953 Hydro Adapter......ouiiiiiin it ennnnnnns 1
25 108319 Adapter Gasket......iiiiiiiiiiiiiinnnnnn. e 1
26 110938 O T o= ¥ X - ol 1
27 104904 Plug Fitting wW/0-ring.....cceuiiiiinnennnnns 1
28 110952 Tank AsSsSembly. .. ettt ittt it eeneeeneens 1
29 110944 e 1
30 110840 Elbow Fitting. ..ottt tinnneennas 1
31 973370 O o 0 - 1
32 110942 Vented Cap. ..ttt ittt ittt tieeenennns 1
33 900200 Bolt 1/4-20 x 1 3/4. .. ittt inennnnn, 1
34 5466 Speed Nut 1/U. .. .. ittt it iitee e ennnn 1
35 2833 D o= < = o 1
36 920007 Washer 1/4 SAE. ...ttt ittt ieneeennnn 2
37 915111 NUE 178 ESIoK . ittt iie it ittt e ee s e eeeeennns 1
38 908041 Hex Bolt 3/8-16 x 2 3/4. . ..., 4
39 B810395RT Repair Manual. ... e te e oo n e enennenan. 1
4o 110939 Transaxle Case Plug wW/0-ring......veveeeneennn. 1
41 973620 O o 1 ¢ - 1

»



14

SECTION 5 - FRONT AXLE AND STEERTNG

REFER TO SECTION 18 FOR ALIGNMENT

REFER TO SECTION 18
FOR ADJUSTMENTS

* 3 *CHASSIS LUBRICANT #2 Multi-Purpose Lithium Grease
Service Interval 25 Hrs.

E WHEEL HORSE i

lawn & garden tractors

Figure 5-1 Front Axle and Steering




I N

i <]
e

-

SECTTON 5 - FRONT AXLE AND STEERING

Automatic

PART ad el
ITEM NUMBER DESCRIPTION 8-Speed
Figure 5-1
FRONT A%LE AND STFFRING
1 5638 Front Ax)le. . .t ittt et ttennneenn 1
2 1030 Grease Fitting Straight.........0iviienenn.. 2
3 1481 Grease Fitting 45 Degree......ouviieeeeneneenns 1
4 6216 Pin and Plate. ... ittt eieinnnn 1
5 908015 Bolt 5/16=18 X 1/2. ittt 1
6 920082 Lockwasher 5/16. ...ttt nenennnnnn, 1
7 110956 Front Spindle RH 310-8,312-8,314-8,314-A Only. 1
110212 Front Spindle RH 416-8,417-8.417-A Only....... 1
7 110957  Front Spindle LH 310-8,312-8,314-8,314-A Only. 1
110213 Front Spindle LH 416-8,417-8,417-A Only....... 1
8 5618 ERINg . e e e e e e e e e 1
10 102592 Tie Rod RH. ittt ittt ittt e et eiinnu 1
102593 Tie Rod LH. .ttt it e e e e e 1
11 315002 Eslok Nut 3/8-2U. ... . ittt e uy
12 6472 Flanged Bearing.......ouuiiiinineneeunnnnnnn. 1
13 908032 Bolt 3/8-16 X 3/4. . it eeinnnn. ees 2
14 915113 Eslok Nut 3/78-16. ...ttt ieteneenns 2
15 6469 Lower Steering Shaft..... PN 1
16 5210 Shim Washer 3/4 x 015, ...ttt ieennnnns X
17 1278 Shim Washer 3/4 x .050. ...ttt it in e enennennns X
18 932035 Cotter Pin 3/16 x 1 1/8. . i it 1
19 109733 Steering SUPpPOrt. ..ttt e e e, 1
20 908026 Bolt 3/8-16 X 1 1/2. ittt it e 2
21 915113 Eslok Nut 3/8-16. ...ttt eeeenennnn 2
22 1481 Grease Fitting U5 Degree.....uuvueereneeeennnn.. 1
23 6397 Bearing-Lower Steering Shaft........vueeuuun... 1
24 109189 Bearing-Upper Steering Shaft.........eveu.n... 1
25 106177 Upper Steering Shaft.......uiiiiienrnennnnnn. 1
26 1085 Collar-Upper Steering Shaft......vueeenennennn 1
27 9098U8 Set Screw 1/4-20 x 1/4 Cup Pt. . nennnnn. 1
28 109163 O = B o 1
29 7896 Bowed Washer. ... ..ttt iinennnnnn 1
30 106055 Steering Wheel 3710-8,312-8. ...ttt iinnrnnnnn 1
102715 Steering Wheel 31U4-8, 0168, ... .t iieennnnenn 1
110743 Steering Wheel 314-A,417-8,U17-A......vvuvn... 1
31 933221 Spirol Pin 1/4 x 20 . e 1
32 109262 Special Washer.. ..ottt ittt eeennnnn X
33 1278 Washer . it i et e i ettt teeeneeennns 2
34 932026 Cotter Pin 5/32 x 1 1/8. . it 2
35 102856 Steering Wheel Insert 314-8,314-A,U416-8,417-8
T I 1

_;_u_n_;_n_n—s_xr\)r\)_a—n><><_x{\)r\)_n,r_-_\_u_.x_;...\_;_n_x_.\._u_lr\)—a

NN > = =

15

.



1€

SECTION & - CLUTCH, BRAKE AND MOTTON CONTROL LINKAGE

REFER TO SECTION 18 FOR BRAKE ADJUSTMENT

Position on Rod Controls
Angle of Pedal - Adjust
to Suit Operator

wv—=0g 19

13 \(%/g/ 0
~ I

E WHEEL HORSE 0643

lawn & garden tractors

Figure 6-1 Clutch, Brake and Speed Control Linkage




SECTION € - CLUTCH, BRAKE AND MOTICN CONTROL LINKAGE

17

Automatic

PART
ITEM NUMBER DESCRIPTION 8-Speed
Figure 6-1
CLUTCH, BRAKE AND SPEED CONTROL LINKAGE
1 106719 Brake Drum......coiiiiiiieeeenereeeeenneonnns 1
2 908034 Nylok Bolt 3/8=16 X 1. innneeeeeeneeennnns 1
3 2844 Special Washer. ...ttt iineeinnnnnnnnnns 1
q 9593 Brake Band......iiuiiiiiiiiiiniiii ettt 1
5 908002 Bolt 1/8-20 X 5/8. ittt itenneeneeeneennnnns 2
6 920081 Lockwasher 1/U. . ..ttt ittt innnnns 2
7 9598 Back-Up Plate.....iiiiiiiiinnniitinieenennnnnn 1
8 110902 Pedal-Clutch. .ttt iiiiiietsennneeeennns 1
9 110901 Pedal-Brake. ..ottt eeneeeeenonsnnneens 1
10 1085 L o 30 T T ol 2
11 909848 Set Screw 1/4-20 x 1/4 Cup Pt. ..., 2
12 7896 Bowed Washer......iii ittt ieeennnnnnns 1
13 1278 Shim Washer 3/4 x .050. ...ttt eeeeeinnnens X
14 103347 Cluteh Rod.i. it ittt ittt ittt e nennns e e e 1
15 932008 Cotter Pin 3/722 x 3/H. ittt eeennnn 1
16 110507 Clutch Tdler Arm.. ... e eniennneeeneennnnns 1
17 933190 Spirol Pin 3/16 x 1 1/8. ..ttt nennnn. 1
18 105896 Clutch Rod Arm. ... iiiiiiiii ittt teineenenans 1
19 920248  Nylon Washer 3/8. ... ... iiiiinenneneennennnn 1
20 932016 Cotter Pin 1/8 X 3/U. . ittt teeeennnn 1
21 3765 Shim Washer 1/2 x .030. ...ttt rnnennns X
22 101161 Trunnion-Clutch Rod... ...t innennnn 1
23 103543 Bell Crank-Brake Linkage........uieiininnnnnn 1
- 24 7879 BUShIng. .o oi ittt ittt ittt ittt ittt ennnnnes 2
25 920011 Washer 1/2 SAE. . ...ttt ittt ittt tie e 1
26 106417 Rod-Bell Crank Pivot......c.iteiiinniiinnenns 1
27 926694 S.T. Bolt 5/16=18 x 5/8. ..ttt teennnenas 1
28 105900 Brake Rod=Rear.....iiieiiieeiie e eeeeennennnnns 1
29 105886 Brake Rod-=Front....c.ui ittt nennnnes 1
30 920248 Nylon Washer.....ooiiiiiiiiiiineeeiennnennnes 2
31 932016 Cotter Pin 1/8 x 3/U. . .. it inininnnns 1
32 915663 E. S, Nut 3/78-16. . ittt it ittt tiienennns 1
33 933504 Hairpin Cotter. .ottt iin et et eneneenees 2
3y 106451 Parking Brake Lever......eee e eeeeeeneeennans 1
35 6820 L ol 1 T 1
36 102025 A o3 T o < 1
37 908037 Bolt 3/8-16 x 1 3/U. . . ittt ittt 1
38 920009 Wesher 3/8 SAE. .. ittt ittt neeeenenennnnns 1
39 102809 Special Nubt.... ittt ittt ittt enennnnnnns 1
40 107677 Spring-Brake Return.......c i nnnn. 1
41 103628 Spring-Parking Brake Return.............co.... 1
y2 7451 Idler Pulley..iee e iieeeteeneeeennneenneenas 1
u3 106193 Special Bolt 3/8-16 x 1 1/2. . iiiiiininnnns 1
by 915113 Eslok Nut 3/8-16. ...ttt ennnnnnnsneens 1
48 108035 Spring-Clutech Return.......... i, 1
49 920225 Special Washer.. ..ottt tiineneenennnns 1
50 933267 Spirol Pin 5/32 x 1 1/H. ... 1
51 920009

Washer 3/8 SAE.......... et et e e et 1




18 SECTICN & - CLUTCH, BRAKE AND MOTIOM CONTROL LTNKAGE

? REFER TO SECTION 18 FOR ADJUSTMENTS
\Q

@ WHEEL HORSE 0644

lawn & garden tractors

Figure 6-2 Clutch, Brake and Speed Control Linkage




SECTION 6 - CLUTCH, BRAKE AND MOTTON CONTROL LINKAGE 19
PART -Automatic
ITEM NUMBER DESCRIPTION 8-Speed
Figure 6-2
CLUTCH, BRAKE & SPEED CONTROL LINKAGE - 200/4(00

1 110787 Motion Control Lever......eeeeeeeeeoeneenennes 1
2 6129 Knob-Motion Control Linkage......oeeeeeeennenensn 1
3 106319 Detent-Motion Control Lever........eevivnenunn.. 1
y 908015 Bolt 5/16-18 X 1/2. i ittt rtenneeennnnnns 2
5 915112 Eslok Nut 5/716-18. . . ..ttt ettt enennnn. 2
6 5983 BUushing. .ottt ittt ittt ieinneennnennnn 2
7 5701 O 1 T ¢ - 2
8 100304 Spacer U17-A Only ... iiiiiennneneneneeeennnn 2
10 110189 Rod End. ... .ttt it tiiinnnennns 2
11 110943 Rod Control 9.9" long 314-A Only...vveuvenn... 1
‘ 108904 Rod Control 9" long 417-A ONnly...veerenennnnn. 1
12 908003 Bolt 1/U8-20 X 3/4. . ittt ettt eerenenen 1
13 108496 Pivot Rod-Motion Control Lever................ 1
14 926694 S.T. Bolt 5/16=18 X 5/8. .ttt tennnneennas 1
15 915234 N0 I 1
16 100656 Cam Bearing...veie ettt eeeneeenneeennnns 1
17 5701 O 1 o ¥ -t 1 B y
18 920122 Lockwasher 1/4 External Tooth......veevvnnnn. 1
19 915113 Eslok Nut 3/8-1f. ..ttt ittt ttenseeeennn 1
20 106325 Parking Brake Lever........eueiiiiieeeenennns 1
21 100489 Grip-Parking Brake Lever.......oeei i ienennenn. 1
22 908037 Bolt 3/8-16 x 1 3/H ... ittt ettt etennnnnns 1
23 102025 B o= = o 1
24 102809 Special Flanged Nut.......viiiriiiiennennnnnns 1
25 1230 S iNE e et it ettt et e e e 1
26 108716 Cam Plate. i iee ittt tineeenneeenooenneeenanns 1
27 908035 Bolt 3/8-16 x 1 1/ ittt ettt tennenenns 1
28 920039 Washer 3/8 SAE. ...ttt ittt ennens "2
29 110769 Spring Anti- Rattle....uiiiiii it nnn, 1
30 108717 D AT e i it ettt eeennseeneeensennoeensonennns 1
31 920011 Washer 1/2 SAE .. ittt ittt tieennnnneenennen 1
35 106369 Y o T 0 7 1
36 108473 Wave Washer. . oottt iiiit ettt eneneeeeeeenennn 2
37 107938 NS o ol 1 S 1
38 908005 Bolt 1/8-20 X 1. ieiiineiineneeennneensooennnns 1
39 915111 Eslok NUut 1/4 X 20. ..t ciiiettieennnneeenenennnns 4
40 106368 Pivol Rod. ..ttt ittt ittt ettt natennnnns 1
41 110066 Wave Washer. ... ittt ittt ieeeeiennneeneennnns 1
42 932001 Cotter Pin 1/16 X 3/4. ..ttt ineinneennnns 1
43 7434 Jdler Pulley..oiiiiiieeinineeeneneeeneenennnans 1
by 106450 B o3 1 o 1
) 106193 Special Bolt 3/8=16 X 1 1/2¢ it eeeeeennnnneens 1
46 8722 1 e o 1
47 8693 38 2T ) ¢ 2 1
48 911747 Screw #10=24 x 1 1/H. . ittt ettt teennrnnss 1
49g 110780 5 £ o I = 1
50 920263 Washer 1/2 SAE 31U-A. . . ittt ittt ennnennenns 1
920011 Washer 1/2 SAE H17-A. ...ttt it iiieennnees 1
51 7879 BUSHING. sttt iiitinininnoeoeeoeneeoeenonnsenass 1
52 920009 Washer 3/8 SAE. ...ttt eeenerenneeenneennnns 1
53 908005 Bolt 1/7L0=20 x 1 1/2 3MUcA. .ttt eneeenens 2
908007 Bolt 1/L-20 x 1 1/72 U1T-A. ittt neeeeeennns 2
54 920007 Washer 1/4 SAE. ... .ttt eenneeeenenoeneeans 2
55 915083 Jam Nut 1/8-28. ... ittt ieteennnns e e 2

.



2C

SECTION € - CLUTCH, BRAKE AND MCTICN CONTROL LINKAGE

REFER TO SECTION 18 FOR BRAKE ADJUSTMENT

WHEEL HORSE 098

lawn & garden tractors

Figure 6-3 Clutch, Brake and Speed Control Linkage




SECTIOM € - CLUTCH, BRAKE AND MOTTON CONTROL LTNKAGF 21

PART Automatic
ITEM NUMBER DESCRIPTION 8-Speed
Figure 6-3 ' ,
CLUTCH, BRAKE & SPEED CONTROL LINKAGE - 200/400

1 110225 Brake/Return To Neutral Pedal.......c.oovuuunn. 1
2 6254 BUShing. ..ttt i it it ittt e nenennns 2
3 1085 0o N - | 1
Yy 909848 Set Screw 1/4-20 x 1/4 Cup Pt. ....evuuunn.. . 1
5 102236 Spacer 31U-A Only...viieii it enennnnennn 1
110126 Spacer U1T7-A Only..eee e iieneeneeeoeeenenenss 1
6 103125 Spring-Brake Return.........ccviiiiinennnnnn.. 1
7 110950 Brake Rod-Front 31U4-A Only....veeeeemennnnnenn. 1
109372 Brake Rod-Front 417-A Only....eveerenennennnn. : 1
8 932017 Cotter Pin 1/8 X 1.ttt ienenennnnn. 1
9 915663 E.S. Nut 3/8=1b. ittt ittt e et e e e e e e e 1
10 920009 Washer 3/8 SAE. ...ttt it sinennnnn 2
11 108680 DS o o 8 4 = 1
12 933503 Hairpin Cotter.... ..ttt innnennnnnnn. 1
13 106719 Brake Drum.......o.oueii ittt eerennnnnnn. 1
14 2844 Special Washer.. ..o iiniiiiieeneennnnnnn 1
15 90814y BOoIt 3/78-16 x B 1/2. ittt it eennnnn 1
16 908034 Eslok Bolt 3/8-16 X T.iiuuiiiinn i ieeunnnenn. 1
17 109371 Brake Band.......iiiiiiiiiiiiiinetnneennnnnnn 1
18 109366 Brake Pivot Arm........c.iuiiiiinninenennennn. 1
19 109356 Bushing. ..ottt ittt ittt eeeinnn 1
20 908036 Bolt 3/8-16 X 1 1/2. ittt 1
21 915113 Eslok Nut 3/78=16. ...ttt et e nnnnnnnn. 1
v 22 920039 Washer 3/8 U.S. ..ttt itennnnennnn 1
23 920009 Washer 3/8 SAE ... ..ttt it tittneienennnn. 2
24 932008 Cotter Pin 3/32 X 3/4. it eeeennnnnn. 2
25 1278 Shim Washer. ...ttt it et i e 1




22

SECTION 7 - HITCHES AND LIFT LINKAGE

0708

EE’VVT{IEEHLIJI)E{EHE

lawn & garden tractors

Figure 7-1 Hitches




SECTION 7 - HITCHES AND LIFT LINKAGE

23

Automatic

PART
ITEM NUMBER DESCRIPTION 8-Speed
Figure 7-1
HITCHES
1 101711 Front Hitch Housing.....iiiiiieiiiiinnnnn. 1
2 105859 Latch-Front Hitch..... ..ot 1
3 101750 3 e X o 1
1] 101751 Rod-Front Hiteh Lock.......cvvvo... b et 1
5 105797 s 1 ¢ - 8
6 101707 0o < 1
7 8616 R o 3 o 1 I~ S 2
8 105316 Cap=Lock Rod....iiiiiiiiiiiiiiiiiiiieiinnnnnns 2
9 1644 Drawbar Hitch.......oi .. e 1
10 105269 Shaft-Drawbar Hitch..... .ttt eennns 1
11 979120 I 0 32T < ol 2
12 5618 O 1 s 1 o I 2
13 106634 Hitch Pin. ..ttt ittt it iiiennnenn 1
14 933505 Hairpin Cotter.... .. innnnns 1
15 102644 Mid Hitch Plate... ..o i, 2
16 102672 Rod=Mid Hitch LOoCK . ' it in e euoeonenennennnennes 1
17 102639 Lateh=-Mid Hitch... ...t iiiie e 1
18 101017 e <3 1
19 908034 Bolt 3/78-76 X it iiiiinie it ineennnennnnnnenns 3
20 915113 Eslok Nut 3/8-=16... .0ttt nieeennnennnn 5
21 908035 Bolt 3/78-16 x 1 1/8. ettt ittt iieennnnns 2

’\)mw_l_a_;r\)_n_a[\)f\)_a_n[\)[\)_;m_;_s_a—a



eu SECTION 7 - HITCHES ANC LIFT LTNKAGE

Trunnion Position for
All Attachments

Extra Lift Height, )
Snow Blade Only/

4
//
4

e

21
\\ \
Rear Hitch/Tiller ™.
Lift Cable

Mower Lift
Mid-Mount Cultivator

# Use to Hold Sncwthrower/Blade
Above Ground, or to

. 40 1
Limit Tilling Depth \
7\
» 3

39\ﬁ/37 m/s

i Coat Shaft with Anti-Rust 8
\J Compound, Texaco “L* N —)
Snowthrower Light Code 1976, or

or Equivalent -~
Generator

@ LENGTH ADJUSTMENT
K’ 20 Set to Have Mower Bumpers @
~ ’/// Hit Footrests at Full Lift ,///"

E WHEEL HORSE orar
lawn & garden tractors

Figure 7-2 Lift Linkage

[ G GRS S AN G G G G SRR G S S SN S DU G

A




SECTTON 7 - HITCHES AND LIFT LINKAGE 25
PART ~Automatic
ITEM  NUMBER DESCRIPTION 8-Speed
Figure 7-2
MANUAL LIFT LINKAGE
1 108563 Lift Lever (Includes Items 46, 47, 48)........ 1 1
2 106257 Latch Rod.......... e e e 1| 1
3 8130 Spring Retainer......iiiiiininiinniieeneennns 1 1
y 3624 B 0 ol 1 o - 1 1
5 933148 Spirol Pin 1/8 X 1/2. ittt teennneen e 1 1
6 6542 Grip-Lift Lever....iueie et eeeneeernoneenss 1
7 105316 ROd Cap .ttt ittt ittt it ittt et ennesnnennns 1 1
O T T I < 2
8 Louy Plug Button......iiiiiiiiiiiiittiitteeeennnnns, 1
14 933507 Hairpin Cotter... ..ot iieeneennnnn 2 2
15 920017 Washer 1 in. SAE. ... ittt inennenns 3 3
16 106269 BUShIng...vt ittt ittt ittt ettt tieeennnnn 2 2
17 106414 Retainer. ..ottt it i it ti et tnnnnss 1 2
18 1121 Key 1/78 Sq. X 1 3/7160. .t ittt ieeenennnennns 1 1
19 106218 BellcranK. . oou ittt iii ittt innnnnenenns 1 1
20 104627 8 ¥ 4 T e 1 1
21 933504 Hairpin Cotter... ...t iiiiniennnnnns 1 1
22 106522 O A A O o - s 1« 1 1
24 908019 Bolt 5/716=18 X 1.t iiiniiiiiiereeennnenenns 1 1
25 920008 Washer 5/ 10 .. ittt iineinenennnnens 1 1
26 915112 Eslok Nut 5/716-18. ... iiiiiinineennnennnnnns 1 1
27 102373 I B VR = - o 1 1
28 6229 Bearing. vttt ittt i it e e e 1 1
29 O T O G - 111
30 105845 Tube-Rear Lift Cable....cuiuiriiieerennnenennns 1
31 108903 Clamp=Tub e . it ittt ittt ittt et ettt eennnnnenns 1 1
32 920083 Lockwasher 3/8. ... ittt iiienneeneenennns 2
33 908032 Bolt 3/8-16 X 3/b. ittt ittt tnnennnas 2
33 908034 Eslok Bolt 3/8-=16 X T.i it eneeeennonennns 2
34 110653 Rod-Height Control 416-8,417-8 Only....ovueuv.o... 1
35 932016 Cotter Pin 1/8 x 3/4 416-8,417-8 Only......... 1
36 920228 Special Washer 416-8,417-8 Only...cvueeeennnn.. 1
37 106345 Height Control Casting 416-8,417-8 Only....... 1
38 908019 Bolt 5/16-18 x 1 U416-8,417-8 OnNly.eueeeernnennn. 3
39 106258 Sleeve H16-8,U417-8 ONly.iiueerieienenennsnennns 1
4o 5280 Knob-Height Control 416-8,417-8 Only.......... 1
4 106411 Latch Bracket ....i it iiiiiiiiitinieneeennnnns 1 1
42 926694 S.T. Bolt 5/16=18 X 5/8. ¢ iiiiieieennceneens 1 1
43 920008 Washer 5/16 SAE U416-8,417-8 Only..v'veueeunenn.. 2
yy 915112 Eslok Nut 5/16-18 416-8,417-8 Only....vvovvnn. 3
45 926696 S.T. Bolt 5/16=18 X T/8. i iiteneeneenennnns 2
U6 108565 R - B 4 /P 1 1
b7 933268 Spirol Pin....ieiiiiin ittt ittt eenensnnns 1 1
48 933230 o o 0 ¢ T 1 1
51 108315 Tube-Rear Lift Cable....i.i e eeeeeeeeneenonens 1
52 8830 O I 1 | 1
53 111154 LocKk Wire. i i inieeniiniieeeneeeeeenonnnnnnns 1 1



26 SECTICN 7 - HITCHES AND LTFT LTNKAGE

e

.8 ;'}
! '
v ' N
:E N Y
a. SN
: A Rt
. [ : \
\\\,.,-:v N \ ' Coat Shaft with Anti-Rust
::\." T S E Compound, Texaco “L”*
v O .
e . ¢ ‘ K Light Code 1976, or
E 5 R \ ifﬁ\\ e Equivalent
N K , ! A ,
RS ! \.{ \
N o ol ™~ o
i )

Trunnion Position for
All Attachments {

Snowthrower
or
Generator

Extra Lift Height,
Snow Blade Only

Rear Hitch/Tiller

K g Lift Cable
/
. (g LENGTH ADJUSTMENT 20—

\ 8 Set to Have Mower Bumpers I -
%‘/ Hit Footrests at Full Lift

11

Snow/Grader Blade

Mower Lift/
Mid-Mount Cultivator

E WHEEL HORSE o730
lawn & garden tractors

Figure 7-2 Hydraulic Lift Linkage



PART

SECTION 7 - HITCHES AND LIFT LINKAGE

2/

Automatic

ITEM NUMBER DESCRIPTION - 8-Speed
Figure 7-3
HYDRAULIC LIFT LTINKAGE - 40O SFRIFS
1 109320 | A A I T S o
2 933507 Hairpin Cotter...c.iuii ittt i
3 920017 Washer 1M SAE . . ittt ittt ettt e eeaeeennn,
y 106269 BUushing. ...ttt ittt e e e e e
5 106416 Retainer. ... ittt ittt e e et e e,
"6 1121 Key 1/78 5. X 1 3/16. it inennnnnn.
7 106218 Bellerank. i vt e ettt e e e e e e e e,
8 104627 B0 o 0D ¢ o T ¥ < [P
9 933504 Cotter Hairpin... ...,
10 106522 Lift Chain. .ottt it ettt e oo,
11 908019 Bolt 5/ 16=18 X 1. ittt ittt
12 920008 Washer 5/16. .. ittt ittt it tee i,
13 915112 Eslok Nut 5/716=18. .. . ittt i,
14 102373 Lift Bar.. ...ttt ittt e e et e,
15 6229 Bearing. vttt ittt e e e e e e e
16 RO B O 5 Y
17 108903 Clamp TUube . i ittt it i e et e e e e e e e
18 908034 Eslok Bolt 3/8-=19 X 1.ttt ineeeenenennnnn.
19 108315 Tube -~ Rear Lift Cable...viu oo e s,
20 8830 O 1) o T

_x_a[\)_n_x_x_.n_L_.n_x._;_a_x_g_nf\_)r\)wf\)_x



28

SECTTON & - SHFET METAL AND COVERS

WHEEL HORSE
lawn & garden tractors

Figure 8-1 Sheet Metal and Covers




SECTION 8 - SHEET METAL AND COVERS

29

Automatic

PART
ITEM  NUMBER DESCRIPTION f-Speed
Figure 8-1 .
SHEFET METAL AND COVFRS

1 110136 Hood. .ot i i e e e e e e e, 1
2 106825 Hood Latch ...ttt ittt it et i 2
3 923785 Pop Rivet 1/8 x 20U, . . . .. b
b4 110129 00 T o 1
5 926694 Washer Hd. S.T. Bolt 5/16-18 x 5/8............ 3
6 105797 ERing. i e e e 2
7 101710 Pivot Rod. ... it et 1
8 101850 Pivot Rod. ...ttt ettt e, 1
9 932000 Cotter Pin 1/16 x 1/2. ... 2
10 109145 Bracket RH.. ... ..ttt eeeinnnn, 1
11 109146 Bracket LH. ... ... ittt 1
12 900015 Carriage Bolt 1/4-20 X 3/8. . nennennnn.. 4
13 920007 Washer 1/U4 SAE. ... .ttt e i, 4
14 915111 EsTok Nut 1/4-20. . ... ettt teteeennnnnnn. y
16 92378y Pop Rivet 1/8 x L0232, . ..t 2
17 111182 Throttle Stop Single Cyl. Tractors Only...... 1

p

SN EEIT a2 o NW - 5N —



3C

SECTION & - SHEET METAL AND COVERS

0874

E WHEEL HORSE

lawn & garden tractors

Figure 8-2 Sheet Metal and Covers




SECTTON 8 - SHEET METAL AND COVERS 31

PART Automatic
ITEM NUMBER DESCRIPTION 8-~Speed
Figure 8-2
SHEET METAL AND COVERS
1 109765 Hoodstand. ... ot iitiiin s iietennnnonneennnns 1 1
2 106209 Belt Support Bracket......ciieiiiieinnnnennnnn 1
3 106261 Belt Bracket .ot i it iiiiie e 1
3 108537 Belt BracKeb ..o uwiw it ot it inenenneeeenennenns 1
y 926694 S.T. Bolt 5/16=18 X 5/8. i iiiientieennneeennns 1 ]
5 110094 Battery Support Bracket........... ... 1 1
6 900036 Carriage Bolt 5/16-18 x 1/2....iiueeu... e Yy Yy
7 915112 Eslok NUEL 5/ 16=18. . ittt ittt et esnnsens 4 Y
9 106342 Front Plate.....oiiii .. e e e et 1 1
10 926694 S.T. Bolt 5/7716=T8 X 5/8.. ittt nnneenennen 6 6
11 106454 Edge Trim.. .ottt ittt tiieteiennennennns 1 1
12 926694 S.T. Bolt 5/716=18 X 5/8.c .t iiteeninennenneen 4 6
926696 S.T. Bolt 5/7716=18 X T/8. ittt neeennn 2
13 109323 Side Cover LH. ... ittt ttnnnenanens 1
109322 Side Cover LH. ... ittt ittt et eiiiennn 1
14 910837 Screw 1/0-20 X 5/8. ittt ittt ieenerennnnns 6 y
15 107069 Speed NUb . ... ittt ittt it i et ittt eii e 6 6
16 106250  Dust Cover 310-8,312-8,314-8,416-8,417-8,417-A 1 | 1
17 926694 S.T. Bolt 5/16=18 X 5/8. it ii ittt iteeennnens 4 4
18 104248 L] a0} (13 (11 1 1
19 109155B Shift Cover Plate 310-8,312-8,314-8 Only...... 1
110092 Shift Cover Plate 3T4-A ONly.veee i eens 1
107608 Shift Cover Plate 416-8,417-8......0. ... 1
110650 ° Shift Cover Plate B1T-=A. . ittt inneeeeenennnan 1
20 110720 Hoodstand Plate 310-8. ... iiiiieiiiiiniinnnenn 1
109749B Hoodstand Plate 3712-8. i ii e eseeeeeennennns 1
111033 Hoodstand Plate 3TH-8,31U-A. ... ... 1 1
110520 Hoodstand PLate 416-8... ..ttt ennnenennnn 1
111034 Hoodstand Plate U17-8. ... iiiiininnnnnnnenn 1
110098 Hoodstand Plate UT17-A ...ttt enenneeens 1
22 920008 Washer 5/16 SAE. . ...ttt ittt iintnnnnnnn. e 2 2
23 110142 Edge Trim. ..ottt ittt ieeeensnnnnnes 1 1



32

SECTTON & - SHFEET METAL AMD CCVERS

Figure 8-72

E WHEEL HORSE
lawn & garden tractors

Sheet Metal

0854

and Covers




SECTTON & - SHEET METAL AND COVERS

22

Automatic

PART —
ITEM  NUMBER DESCRIPTION 8~Speed
Figure 8-3
SHEET METAL AND COVERS
1 107975 Belt Guard........iuiiiin i,
2 910837 Screw 1/U-20 X 5/8. .t
3 908017 Bolt 5/16-18 x 3/U. ...
y 926694 S.T. Bolt 5/16=18 X 5/8. ...
5 106352 Lower Belt Guard..........uuiuuuiunnnnn ..
6 106222 Foot Rest RH....... ... ...
7 106223 Foot Rest LH.. ... ..
8 107069 Speed Nut ...
9 900037 Carriage Bolt 5/16-18 x 5/8. ...,
10 915112 Eslok Nut 5/16-18..... ...
11 7456 L amD . e et e,
13 106264 Footrest Pad 310-8,312-8.. ... ... ..
110636 Footrest Pad 31U4-8,U16-8,417-8. e munn....
110635 Footrest Pad LH 31U-A U17-A. ...,
110634 Footrest Pad RH I I A
14 107951 Fender Bracket-Front............c.ouuu'uno . ...
15 908017 Bolt 5/16-18 x 3/4. ... .
16 920008 Washer 5/16 SAE. ...,
17 108823 Support Bracket-Belt Guard....................
18 108897 Fender Support Bracket..........ouuuuuuunnnnn..
19 108464 Fuel Tank Support LH..........cuuuuuuuununon. ..
20 106236 Fuel Tank Support RH..........ccuuuuuuonno ...
21 908016 Bolt 5/16-18 X 5/8. ... e e s e
“22 110960 Fender.. ... i,
23 913462 S.T. Bolt 5/16=18 X 5/8. ...
24U 920008 Washer 5/16 SAE. ...t i,
25 108547 Reflector 310-8,312-8,416-8 ON)ly.veveuuununn..
26 910808 Screw #10-32 x 5/8 (Optional) 310,312,416.....
27 920079 Lockwasher #10 (Optional) 310,312,416 ... ... ...
28 915551 Nut #10-32 (Optional) 310,312,416.............
29 109193 Poprivet 3/16 x .57 Aluminum (Std. Production) &
310,312,416 Only
30 915662 EsJok Nut 5/16-18. ... . i,
31 518211 Bumper. .. e,

EJ&=nnnn -

J:J:_.x_[:_;-_l_a_xr\)[\_)_._n_x

»



2t

SECTTION © - ENGTMES

REFER TO SECTION 18 FOR ADJUSTMENTS

SERVICE INTERVALS

OIL CHANGE - 25 HRS.
OlL CAP. 2 QTS.

AIR FILTER - 25 HRS
(REPLACE 100 HRS.)
SPARK PLUG - 100 HRS.

HR-10, GAP .035
REAW

SERVICE INTERVALS
OIL CHANGE - 26 HRS.
OIL CAP. 1 1/2 QTS. P \ .
AIR FILTER - 25 HRS. T
(REPLACE 100 HRS.) . Jv :\\\\\\
SPARK PLUG - 100 HRS. ' ST N

RBL-15Y. GAP .025 GRS LT g/ﬁ

REFER TO KOHLER MANUALS FOR ADDITIONAL SERVICE &8 ADJUSTMENT PROCEDURES

WHEEL HORSE 0980
lawn & garden tractors ’

Figure 9-1 Engines




35

Automatic

SECTION © - ENGINES
PART
TTEM NUMBER NDESCRIPTTION 8-Speed
Figure 9-1
FNGINES
1 110657*% Engine - 10HP - Kohler K-2U41-S Spec PS-U4H84Q.. X
110658% Engine - 12HP - Kohler K-301-3 Spec PS-47812.. X
110659*% Engine - 14HP - Kohler K-321-S Spec PS-60424,. X
110660*% Engine - 16HP - Kohler K-341-S Spec PS-71371.. X
110671% Engine - 17HP - Kohler KT-170S Spec PS-24340.. X
110672% Engine - 17HP - Kohler KT-170S Spec PS-24350..
2 110649 Engine Plate U417-8,417-A Only..vviveenennnennn. X
3 908034 Bolt 3/8-16 x 1 310,312,314,416............... Y
908035 Bolt 3/8-16 x 1 /84 417 ON1y.e s in e ennnnnnnn. y
4 9156€73 NUt 3/8-16 E.S. ittt ittt ittt e 4
5 908035 Bolt 3/8-=16 x 1 1/U . ittt eeeeennn. by
6 920009 Washer 3/8 SAE ... ittt ittt eannn, 4
7 920083 Lockwasher 3/8. ...ttt inneeennnns by
8 915113 Eslok Nut 3/8-16......... e e ettt e e e y
9 908036 Bolt 3/78=16 X 1 1/2. ittt it e, 2
10 915663 Nut 3/8=T16 E. Sttt ittt ittt et eeenn 2
1M 908034 Bolt 3/78-16 X 1ottt ittt ittt e eee et 2
12 920083 Lockwasher 3/8. . ...ttt iinneennna. 2
12 qu3322 Nipple 3/8. ittt ittt it i e et 1
14 qu3023 Elbow /8 90 degree. ...ttt eennnen. 1
15 QL3334 Nipple 3/78 X U 1/2+ c e e e e, 1
16 522U CaD 3/Bte ettt et e e e 1

¥*Engines and Engine Parts are available through
Manufacturer's Distribution System, using the
Model and Spec. Numbers Shown Above.

WHEEL HORSE Part Numbers are Listed for Cross
Reference Purposes Only; Engines and Engine
Parts Are Not Available through the WHEEL
HORSE Distribution System.

= = =2 = O NN IS I I I oI5

§;



SECTION 10 - FUFEL AND EXHAUST SYSTFM

SPECIAL TORQUE 5-8 Ft.~-Lbs.

Figure 10-1

@ WHEEL HORS
lawn & garden tractors

1038

Throttle, Choke and Fuel System




PART

SECTION 10 - FUEL AND EXHAUST SYSTEM

37

Automatic

ITEM  NUMBFR DESCRIPTION 8-Speed
- Figure 10-1
THROTTLE, CHOKE AND FUFEL SYSTEM
1 110715  Throttle Control,Single Cylinder Only......... 1
110714 Throttle Control,Twin Cylinder Only........... 1
2 108917 Knob~Throttle Control.....vvviiinnnennnnn.. 1
3 110713 Choke Control,Single Cylinder Only............ 1
110712 Choke Control,Twin Cylinder Only............. 1
] 109530 Palnut e e e e 1
5 910792 Screw #10-28 X /2. ittt it e 2
6 915740 Lock Nut #10-2U. .. . . ..ttt e 2
7 100729 Clamp, Twin Cylinder Only......o'eueeeunnunnnnn. 1
8 010837 Screw PHCR 1/U-20 X 5/8. s eennnnnn.. 1
9 920081 Lockwasher 1/U. .. . . . ittt tennnnnn. 1
10 105971 Clamp-Choke, Single Cylinder Only............. 1
11 911738 Secrew PHCR #10-24 x 3/8. .. uiinininnennnnnn. 1
13 106234 Fuel Tank.. ..ttt it ettt eeeennn 1
14 106945 Fuel Cap & Gauge (With Rubber Seal)........... 1
15 106931 RUbber Seal . . i iii ittt et et eee e 1
16 926696 S.T. Bolt 5/716=18 x T/8. i eeennennnn. 2
17 920039 Washer 3/8. ... ittt ittt ittt e e 2
18 908016 Bolt 5/16-18 X 5/8. ittt intenenennnnns 3
19 920082 Lockwasher 5/ 16, . ..ttt et tennnnnnns 2
20 104047 Rubber Bushing......eeueueieieinienreneennnnn. 1
21 104048 Fuel Shut-0ff Valve....'iiiiiimeenneeennnen. 1
22 110894 Fuel Line 62 in. Single Cylinders Only........ 1
106445 Fuel Line 64 in. Twin Cylinders Only.......... 1
23 108898 Corbin Clamp. ittt iii et es et etnnennnns 2
24 950154 Hose Clamp 1/2 in. (1.3 cm) Diameter.......... 2
105490 Clamp 1 in. (2.5 cm) Diameter........uovuuuu... 1
25 110661 Muffler 310,312,310 -8. .. .0ttt tneeeenenenn 1
110662 Muffler HB16-8. .. ittt ittt tinsnneennens 1
110958 Muffler (Chrome) 314-A Only..uueeenseneennennn
27 911067 Socket Head Screw 5/16-18 x 3/U. . ieneennn.. 2
28 920082 Lockwasher 5/716. . ..ttt it enennennns 2
NOTE: 417-8,417-A - MUFFLER supplied by KOHLER COMPANY

RO A TN A\ JEPIE N QP W G NIV Y

S MNON = s S NNDWNIN o

NN —



38

SECTTON

11

- ELECTRTCAL SYSTEM

A

TO STARTER

TO LIGHT 1§
SWITCH

TO TAILLIGHTS

*FUSE HOLDER

WITH WIRE
CONNECTED TO
BATTERY TERMINAL
IS MAIN FUSE.

1174

E WHEEL HORSE
lawn & garden tractors

Figure 11-1 Electrical System




PART

SECTION 11 - ELECTRICAL SYSTEM

N
O

Automatic

ITEM  NUMBER DESCRIPTION 8-Speed
Figure 11-1
FLECTRICAL SYSTEM
1 103090 Ignition Switch.g% S 1
2 920160 Internal Tooth Lockwasher 5/8........0.00000.... 1
3 101884 Special NUub ..ttt it ettt tnonnenaneenas 1
y 7262 Ignition Key = Set of 2.t iiiinenieenneedn. 1
5 110799 Wiring Harness Assembly All Single Cyllnders 1
111035 Wiring Harness Assembly 417-8.......cciveunn.. 1
110800 Wiring Harness Assembly 417-A.. ...,
6 105302 Connector Body - Ignition Switch - Part of 5..
7 518246 Push on Terminial - Part of 5... ..
8 110970 Interlock Switch & Shield-Transmission & PTO.. 2
9 109117 Single Fuse Body - Part of 5.....0. e
10 108995 One-Way Terminal - Part of 5...ciiieeivennnnn.
11 1094485 Fuse Body Clip - Part of 5.ttt
12 110928 Fuse 5 Amp - ATO or ATC Single Cyl. Only...... 1
109355 Fuse 15 Amp - ATO or ATC Single & Twin........ 1
109102 Fuse 25 Amp - ATO or ATC Twin Cyl. Only....... 1
14 106268 Seat SWiteh. .ottt ettt iit ettt enneaennnn
15 8786 NUE 1573232 i ittt ittt eeanennaseneanoennnns
17 109357 Connector Body - Part of five.......... .......
18 109508 Switch SUPPOrt. ittt ittt i e ittt it e enenas 1
19 926671 S.T. Bolt 1/U=20 x 1/2. it i ittt itennnennns 2
21 110741 Voltmeter 312,314 416,417, . .0t enneennnn 1
22 109650 Back Clamp - Voltmeter 312,314, ,416,417........ 1
" 23 5924 Nut #10-32 E.S 312,314, 416,417 . i reenn 2
24 109605 SO0LENO A st ittt it ettt e e e 1
25 960152 Whizlock Bolt 1/4-20 x 5/8. . iiiiiiineinenns
26 106860 Cable - Solenoid To Starter...................
27 111074 Cable - Battery (+) To Solencid.......ccvc.... 1
28 109553 Terminal Cover .o 'ie e ieeeeeoaneoesnneoens e e e 1
29 111069 Cable - Battery (=) To Ground......iveeeeenenn 1
30 908003 Bolt 1/74-20 x 3/4. . . ittt it iineannensn 2
31 920007 Washer 1/4 SAE . ... ittt et toensannnness y
32 915111 Eslok Nut 1/L-20. .. ..ttt einsnnnnnnnns 4
33 110791 Battery Maintenance Free 417 Only.......oooo. 1
104962  Battery 210,312,318 816, e ueeenneeeennennennns 1
34 110298 Battery Tray .. e oo e s e ineeeeeiooennnnnsnsnos 1
37 109547 Hook - Beattery Hold Down.....cviien i ivennnss 2
38 105504 Battery Hold Down Rod........c i 1
4o 100335 Engine Ground. ... .ottt ittt
2 920122 External Tooth Lockwasher 1/4.....ciiivieiionn
43 915111 Eslok NUut 1/b . . . ettt e ittt it e tae et ennnnas
uu 102651 Female Terminal 1/4 - Part of 5..iiiiiennnennn
L5 920081 Lockwasher 1/b4 .. .. ittt tenennensnnsns 2
46 915111 R o I
48 920262 Special Washer .. ..ot int it ineeinnnenenns 1
L4g 320081 Lockwasher 1/6. . i ittt teeeneteoeooeeeenens 2
50 915234 Jam NUt 1/ 8a20. it it ittt it e ittt tt s e s aneesenns 2
51 110918 Hourmeter 3TH, 417, ittt ittt nnnnneeens 1
52 108768 Steel ClampP . v e e e e eseneseennnnoonnneeeeeesons 1
53 920120 LocKkWwasher . ittt e et et et et ettt e 1
54 915538 o G 1 1
55 920242 A o F= o X 21 ol 1

UK SR U T Y

. 4
103430 i1



qe

SECTION 11 - ELECTRICAL SYSTEM

EE’\VWHIEEHLIICMR&HE

1167

lawn & garden tractors

Figure 11-2 Electrical System




SECTION 11 - FLECTRICAL SYSTEM 41

PART Automatic
ITEM NUMBER DESCRIPTION 8-Speed
Figure 11-2
ELECTRICAL SYSTEM (CONT'D)

1 3023 Clip-Small. it ittt ittt eeennnnneeeeeeneenns X X
2 920079 Lockwasher #10 (Optional).....vviviinnnen.. Yy Yy
3 105202 Taillight Base W/Bulb 314, 417................. 2 2
Yy 910808 Screw #10-32 x 5/8 (Optional). ..o i ennn.. Y 4
5 102884 Taillight Lens 318, 08717 . .. ittt neennnn. 2 2
6 8043 Light Bulb - Metal Base (Auto #1895).......... 2 2
109045 Light Bulb - A1l Glass (Auto #104)............ 2 2
9 1108514 Tail Light Wire 314-8,314-A Only...ouveerenenns 1 1
10 7618 Connector 3-Wire.....uoiieiiiiiiiiinieennnnn.. 1 1
13 102138 Light Switch. ittt ittt ettt iieeeeennns 1 1
17 O O - T o S 8 &
18 109080 Retainer - Headlight Pair............ ... ..... 1 1
19 109193 Poprivet 3/8 x .57 Aluminum (Production)...... 4 Yy
20 8519 Clip-Llarge .ottt ittt ieeeeiennnnenenn X X
21 100571 Cable Tie. . ittt ittt eeenneneneenennnnn X X
22 915112 NUt 5/16=18. ittt ittt ittt ittt eeennnn 1 1
23 920155 Lockwasher 5/ 716. .. ittt tneeeneenneeenns 1 1
24 108130 Headlight Ground Wire.......eeiiinennnnn. 1 1
110920 Headlight Ground Wire 417 Only.....veeeivunn.. L
25 110792 Headlight Halogen 417 Only...eeeien .. 2 2
102881  Headlight 310,312,310, 876 @ e e ennennennnn.. 2 |2
26 920008 Washer 5/16 SAE. ...ttt ittt it 1 1
27 915551 Nut #10-22 (Optional) ...t iiieeennn. 4 it
© 29 920004 Washer #8 (Use With Poprivet-Production)...... Y y
30 102950 I X o3 2 ol o 1 - 1 1
31 8786 D 1 1
32 920259 Special Washer. oo et et i ittt i i eennns 1 1
33 926671 Bolt Hex 1/4<20 X 1/2 ST . i it it ttsnnnnenns 2 2
3Y 8830 Pt et tet ettt et e e 1 1



ue SECTION 12 - HYPRAULTC SYSTEM

HYDRAULIC VALVE
REPAIR KIT

SELECT KIT FOR
VALVE BEING SERVICED.
IDENTIFY BY STYLE
OF VALVE HANDLE.

Out-of-Warranty
Use Only

3 ALTERNATE CONSTRUCTION
CONNECT HOSES
SAME AS SHOWN
FOR OTHER VALVE

15 12

\®10

DO NOT MEASURE Ahead of Valve
Unless Relief Valve Set to 700 PSI
is Part of Gauge System )
7 l

TO TRANSMISSION
CHARGE PUMP OUTLET

TO TRANSMISSION
OIL FILTER ADAPTER

’ REFER TO SECTION 18 FOR
34 COMPONENT LOCATIONS

Valve Handle in

*Down” Position 7 INTERNAL SNAP RING
o ORDER REPAIR KIT
ITEM #2

31
i
} ROUND-WIRE RETAINING
‘ RING — ORDER
HYDRAULIC REPAIR KIT ITEM #9
LIFT VALVE
AND
CYLINDER
REPAIR MANUAL
HYDRAULIC
CYLINDER
REPAIR KIT

1215

@ WHEEL HORSE
lawn & gardn tractors

Figure "2-1 Hydraulic System




SECTION 12 - HYDRAULIC SYSTEM 43
PART Automatic
TTEM  NUMBFR DESCRIPTION - 8-Speed
Figure 12-1
HYDRAULIC SYSTEM - U0O SFRIFS

1 108872 Hydraulic Cylinder. ... oo oo et eeeeeneneenns 1
2 101699 Service Assembly Cylinder Repair Kit.......... 1
3 932017 Cotter Pin 1/8 x 1........... et et 1
y 932997 Clevis Pin 1/72 X 1 1/, ittt it e et eennnns 1
7 111066 Hydraulic Valve ... .. it eteneeeeeeennnonneens 1
8 109081% Service Assembly Valve Repair Kit............ . 1
9 109088 Service Assembly Cylinder Repair Kit.......... 1
10 110097 Mounting Bracket..... it inienenn. 1
11 920082 Lockwasher 5/ 10, ..ttt ettt tee e 2
12 908017 Bolt 5/16-18 x 3/4. ..., oo 2
14 109083 Service Assembly Valve Handle..... et e e 1
15 915661 E.S. NUt 1/H=20. ittt et it ettt e te e enennans 2
16 109082 CmHOOK . it it ittt it e e i e it ittt ettt e 1
17 932000 Cotter Pin 1/716 X 1/ 2. . it eieeeeeennnneneenn 2
18 110124 Hose-Valve To Cylinder TUM, . ... iinenn 1
19 110125 Hose-Valve To Cylinder O". ... ..ttt nnennnn 1
20 100571 Cable Tie .t i e ittt ettt eie e e eeananans X
21 106267 Rubber Grommet........ ettt e e e, 1
22 908009 BOJt 1/820 X 2. ittt et ittt e tneneseeeennenenees 2
23 973370 O T o~ Yy
24 973310 O 3 G 1 2 4
25 110096 Hose-Transmission To Valve 26 In. (66.0 cm)... 1
26 8830 O I 1 o T 1= T 1
.29 932120 Clevis Pin 1/4 SAE. ...ttt eneeeeneenans 1
31 8102U2R3 Repair Manual ... ettt it et ot tneeeenneenannees 1
32 110126 1S5 o= <X =35 ol G 1
33 1278 Shim WasSher . v ottt it ittt tetie e eseenenneas 1
34 110504 Hose-Transmission Te Valve 29 In. (73.7 cm)... 1




Yy

SECTION 12 - WHEELS AND TIRES

Tire Pressure - 12 PSI
(With Loader - 25-30 PSI)

¥} LUBRICANT #2 Multi-Purpose Lithium Grease
Service Interval 25 Hrs.

17

Coat Axles With Anti-Rust
Compound, Texaco “L”° Light
Code 1976 or Equivalent

for 0-.015 in. End Play

1325

WHEEL HORSE
lawn & garden tractors

Figure 13-1 Wheels and Tires

B




SECTION 12 - WHEELS AND TIRES

ye

Automatic

PART
ITEM NUMBER DESCRIPTION R-Speed
Figure 13-1
"WHEELS AND TIRES
1 1030 Grease Fitting. ...t ittt ennnnn 2
2 110686 Front Wheel (includes Item 1,10,11)310-8,312-8 2
110693 Front Wheel (includes Item 1,10,11)314-8...... 2
110704 Front Wheel (includes Item 1,11) 314-A........
110707 Front Wheel (includes Item 1,10,11)416-8,417-8 2
110708 Front Wheel (includes Item 1,11) U417-A........
3 110688 Front Tire 15x6.00-6 Rib Tread 310-8.......... 2
8119  Frt Tire 15x6.00-6 Turf Trd 312-8,314-8,314-A. 2
9792 Frt Tire 16x6.50-8 Turf Trd 416-8,417-8,417-A. 2
4 100079 Tube - Service Only - 310-8,312-8,314-8,314-A. 2
105293 Tube - Service Only - 416-8,417-8,U417-A....... 2
7 100772 Rear Tire 22x7.50-12 Turf Tread 310-8,312-8,
R TR B O 2
5434 Rear Tire 23x8.50-12 Turf Tread U416-8......... 2
102785 Rear Tire 23x9.50-12 Turf Tread 417-8.417-A... 2
8 7607 Rear Tire 23x8.50-12 Cleat. ... eeenn.. 2
.9 110690 Rear Wheel 12x5 310-8,312-8.....¢ ..o 2
' 110677 Rear Wheel 12x7 314-8,214-A,416-8,417-8,U17-A 2
10 5108 Valve Stem 310-8,312-8,314-8,416-8,417-8...... uy
11 110513 Ball Bearing...veee oot eeineeeneonnneaneeens ]
12 1654 Rear Tube 300 Series....iviiieeeeeeneennnnnens 2
7007 Rear Tube U000 Series....iieiieeeeeeeineeeennns 2
100291 Tube Cleat Tires....ii i ittt ieeieinnennn 2
- 13 109154 SO o < 1 o 2
14 932026 Cotter Pin 5/32x71 /4. ... ittt 2
15 109114 Special Hub Cap Washer.......ioiiiiiinnneennnn 2
16 1278 Shim Washer .050. .. ...ttt ineennnnnnnnen X
17 5210 Shim Washer 015, ... ittt it tnnrennennn X
18 105767 Hub Rear Whl 1 1/8"I.D. 314-A,416-8,417-8,417A 2
105762 Hub Rear Wheel 1" I.D. 310-8,312-8,314-8...... 2
19 915236 Jam Nut 3/78-16. ..ttt ettt it einnnnn by
20 909554 Set Screw 3/8-16xT. .. ittt eienneeieneninenns y
21 937108 Woodruff Key 1/4x1 3/8 31U-A,416-8,417-8,417-A 2
937097 Woodruff Key 1/4x1 310-8,312-8,314-8......... 2
22 1004 Lug Nut ... i e i e e e, 10
23 110689 Rear Wheel & Tire Assy 310-8,312-8............ 2
110695 Rear Wheel & Tire Assy 31U4-8... ... .. ... 2
110698 Rear Wheel & Tire Assy 314-A. .. ... ...
110676 Rear Wheel & Tire Assy U16-8......c. e, 2
110678 Rear Wheel & Tire Assy U17-8. .. ineennn. 2
110679 Rear Wheel & Tire Assy w/tube 417-A...........
24 110934 RH Cleat Wheel & Ties ASSY . v. v eeneenns 1
110933 LH Cleat Wheel & Tire ASSY... i, 1
25 110685 Front Wheel & Tire Assy 210-8................. 2
' 110691 Front Wheel & Tire Assy 312-8.... ... 2
110692 Front Wheel & Tire Assy 314-8................. 2
110697 Front Wheel & Tire Assy w/tube 314-A..........
110673 Front Wheel & Tire Assy U16-8,417-8........... 2
110675 Front Wheel & Tire Assy w/tube U417-A..........
26 1107872 Chrome Hub Cap 6" Front.....o.eeeuiiinennnnnn.,
111162 Chrome Hub Cap 8" Front....... ... ..
27 110781 Chrome Hub Cap 12" Rear........oiiiiiinennnnn.

[AV] N o no ACIRACEO NV N

R >X>NoNorn YN =

O g g

10

—_

no

NN



4e

SECTION 14 - DRIVE BELT, PULLEYS AND PTO CLUTCH

REFER TO SECTION 18 FOR BELT ROUTING & ADJUSTMENTS

E WHEEL HORSE

1452

lawn & garden tractors

Figure 14-1 Drive Belt and Pulleys




SECTION 14 - DRIVE BELT, PULLEYS AND PTO CLUTCH 47

PART Automatic
ITEM NUMBFER DESCRIPTION 8-Speed
Figure 14-1
DRIVE BELT AND PULLEYS
1 TU66 Engine Drive Pulley 310-8,312-8,314-8,314-A,
O 1 1
7443 Engine Drive Pulley U17-8,417-A......c0vuvuu... 1 1
2 909862 Set Screw 5/16-18 X 5/16. ¢ttt neennnnnnns 2 2y
3 105453 Key 1/4 x 1/4 x 3/8. ... .0 ieeenen.. et e e e 1 1
y 937221 Hi-Pro Key 5/8 x 21/32............. et e 1
937089 Woodruff Key 3/716 x 3/4. .. eeeennnnnnnnin. 1
5 909540 Set Screw 5/16=18 X 5/8. vt enenennnnnn. 1
6 7473 Drive Belt 310-8,312-8,314-8,416-8,417-8...... 1
108501 Drive Belt B31U-A,U1T7-A. . . ..ttt etnnnnnnn, 1
7 106165 Transmission Drive Pulley All 8-Speeds........ 1
110947 Transmission Drive Pulley 314-A Only.......... 1
108316 Transmission Drive Pulley 417-A Only.......... 1
8 103995 Washer Ul7-A. . ittt ittt et ettt eeeennnnns 1
2 used on 317-A
9 908010 Eslok Bolt 1/4-20 x 2 1/4 U417-A Only......... 1
10 110667 Belt Guide = TOP: et teeeneteinnereenneennoneenas 1 1
11 9080u7 Bolt 7/16-14x1 1/8. ittt it eneennnnn. 2 2
12 920084 Lockwasher 7/16. .. ..ttt iininenennnennenens 3 3
13 920010 Washer T/ 10 . ittt ittt ettt eeneennnnnns 2 2
14 110668 Belt Guide - Bottom ....viininnnenneeennnnns 1
15 108393 = B ¢ 1
16 908047 Bolt 7/16-10x1 1/0. ittt ettt enennnnnnn 1 1



48 SECTION 14 - DRTVE BELT, PULLEYS AMD PTO CLUTCH

REFER TO SECTION 18 FOR ADJUSTMENTS

DRIVE BELTS

Inner Groove - Mower, Tiller

Quter Groove - Snowthrower,
Lawn Vac (Impeller),
Generator, Loader

E WHEEL HORSE -
lawn & garden tractors

Figure 14-2 PTO Clutch and Control




SECTION 14 - DRIVE BELT, PULLEYS ANC PTO CLUTCH

4o

Automatic

PART
ITEM NUMBER DESCRIPTION 8-Speed
Figure 14-2
PTO CLUTCH AND CONTROL
1 110645 PTO Clutch Lever...iiiei et ettieieeenneennnnss 1
2 9038 Gr i P e eveoonoeeeeeeseseanoseneessonsssesneennn 1
3 106649 Grip RINE. it ittt ittt it ittt ittt nenaneneenas 1
Y 3765 Shim Washer. ..ottt ittt it neenneennennnns 2
5 5666 Nyliner Bushing.......... .. 1
6 5983 BUShINg. . vve ittt ittt eeeienenennnnonnnnns 1
7 932016 Cotter Pin 1/78 X 3/U. i ittt ottt enennnnns 1
11 111052 PTO Clutch Rod. ...ttt ittt ienennnnnens 1
12 932016 Cotter Pin 1/78 x 3/4. .. ittt ennnnn. 2
13 103125 A 0 o 1 ¢ - 1
14 110656 08 48 ¥ 1 ¢ ¢ T o ) 1
16 908034 Bolt 3/8=16 X 1.ttt e eneeeeneneennnns 1
17 110669 PTO Plate. ..ttt iiie e et eeesennnneneen 1
18 104859 N o R e - 1
19 915113 Eslok Nut 3/78-=16. ..ttt ittt oennnnnnns 1
20 933505 Hairpin Cotter....oiii it iiennnnnn 1
21 915111 Eslok Nut 1/8-20. .. . ittt ittt iitnnesennns 2
22 920007 Washer 1/4 SAE. . .ttt ittt it eennnennns 2
23 109473 PTO Brake ASSembDl Yy .u . v e eeeeeeeesenennnonnenn 1
24 900015 Carriage Bolt 1/U-20 x 3/4.. ... i innennnn. 2
25 104729 Engine Bracket ... ittt 1
28 105850 Locking Pin... i iiiin it iiiinnennnnns 1
29 106694 L 1
"~ 30 933274 Spirol Pin 5/32 X 1 3/8. . ittt ittt etnnennenn 1
31 110662  PTO Housing Rod 310-8,312-8,314-8,314-A,416-8. 1
110670 PTO Housing Rod 417-8,U17-A. .. it enennnnnn 1
32 933506 Hairpin Cotter. ...ttt ittt teneennees 1
33 102872 StUb Shaft . iiiit ittt eeeeennnnnns 1
34 936125 Snap Ring 2/4 External.......cc.iiiiiiiinnenn. 2
35 936032 Snap Ring 1 3/4 Internal......c.cuoiiinenenennnn 1
36 109842 Ball Bearing. ...ttt nnneeeeineennnnns 1
37 103478 Pulley Housing......iii ittt enennnnn 1
38 106769 Needle Bearing.e. . oo it e iiinieenonesonennnnn 1
39 6663 N T 1
4o 6658 Bearing Race ...ttt iiiinennneeeernnennns 1
b1 908002 Nylok Bolt 1/4-20 X 5/8. ..ttt inineeennennas y
42 6659 Retainer......ivevennvennen et e et 2
43 103817 Clutch Plate & Facing. ... ittt it e it iinnnens 1
by 920081 Lock Washer 1/0. . . ittt ittt eeieennnans 2
45 106695 Push-0n Ring......cii ittt nnnnennoneennanns 1
L6 102870

Rod Support Housing........coi ... 1

el S T A JUSNE SIS NS DN Ny N RS WP W |

_;_l[\)_af\)z_x_;_a_s_;_nr\)_x_n_n_;_a_x—.s_;(\)_.xl’\_){'\_).a_.\



SEAT AND DECALS

SECTION 15 -

50

SHORT SIDE OF SPRING DOWN

1666

lawn & garden tractors

WHEEL HORSE

Figure 15-1 Seat



SECTION 15 - SEAT AND DECALS 51

PART Automatic
ITEM NUMBER DESCRIPTION 8-Speed
Figure 15-1
SEAT
1 108910 Seat 310=8. .. ittt itineeteaasttsansannsassennns 1
105259 Seat 312=8. ittt iiieteteseneenassosnasonseneens 1
109342 Seat 318-8,016=8...c0itriiiierenernnrnnaneennns 1
109986 Seat 31U-A,B1T7=8,U417=A ..ttt rieeeneannnns 1 1
2 110920 Seat SpPring...cviei it ie ittt iseersscneoscanenns 2 2
3 908017 Bolt 5/8-18 X 3/U. ettt toensasnsonsanas ! by
] 920082 Lockwasher 5/16. .. ciiiieiieesccesnnonens PP 8 8
5 915112 NUE 5/ 1B=T8 . it ittt e ittt ennneneeeeseeresnnnnes uy y
6 920008 Washer 5/16 SAE. ...t eieeetoensosossanessnansas 4 uy
7 908018 Bolt 5/16-18 x 7/8....... et e e s e e et y Yy
908026 Bolt 5/16-18 x 2 3/4 310-8 Only...cvuvunn. v... 8
8 110919 Seat Pivot Plate..........ocouen et e e e s 1 1
9 106331 RUDDETr Cap e et eeerenoeossosaonsnosoannncseensnas 2 2
10 106449 PiNn. .ot eeeeeoeosossaosossosssecossssecncscccenas 2 2
11 104841 SPrINE . i it ittt tsnennsanecnsaaneansonsenian 2 2
12 922008 Cotter Pin 3/232 x 3/4. ..t innneenns L. 2 2
13 908018 Bolt 5/716=18 X T/8. it eeeeenesescssonnnnnnns 2 2
14 105502 BUSHINg . o ee ettt i it ieeneensneaanoessaseananees 2 2
15 915112 Eslok Nut 5/16-18. ...ttt nnnennnnnas e 2 2
16 1055214 Pivot BracKketb . iveweee e eeeneeeanosensooannnanes 2 2
17 913464 S.T. Bolt 5/16=-18 x 7/8.¢ ittt nennnnnn it y
18 920008 Washer 5/16 SAE. ...ttt ittt nensvscnssens by y
20 110807 Seat Support Bar 310-8 Only.....civeiiveeennn. 2
21 110808 Seat Spacer 31O7g ONLl Yoo ieeenennereceneonnnns y
22 920082 Lockwasher 5/16 310-8 Only.ee e eeneenenesnns by
23 109987 Adjuster RH (With Latch) 314-A,417-8,417-A.... 1 1
24 109988 Adjuster LH 314-A,H17-8,417-A. ... ... 1 1
25 109989 Nylon Spacer 31H-A B17-8,417-A................ y 4
26 109990 Screw 5/16-18x3/4 314-A,417=-8,817-A........... h y
27 920038 Washer 5/16 SAE 314-A,417-8,417-A.. ... b b
28 915112 Eslok Nut 5/16-18 31U-A, 417-8,417-A. ... 4 y
29 110932 Spacer 3TU-A U1T7-8,417-A. .ttt ienennannnnns 4 b



52

SECTION 15 - SEAT AND DECALS

Wheel Horse

<

8

310-8 Wheel Horse™
# Wheel Horse 310-8
& Wheel Horse 000-0

\

| Wheel Horse |

8 ETrOmETIC,

N\

A CAUTION

ME?“EEEF:%§§E§§C:V 19 == 1

w/

OWNER'S

Y
PACKAGE / /

L7 |
/>/’ ,/

// -

W
sV/

5\ /

RANGE

17

PARKING
BRAKE
TO ENGAGE

3

20

\

22

ENGAGE
PT0
CLUTCH
DISENGAGE

Wheel Horse

E WHEEL HORSE

lawn & garden tractors

Figure 15-2

Decals




SECTION 15 - SEAT AND DECALS

52

Automatic

PART
ITEM NUMBER DESCRIPTION 8-Speed
Figure 15-2
DECALS

1 110716 Decal-Hood RH 310-8 Only...vvvvininevnunnnn.. X
110728 Decal-Hood RH 312-8 Only...vuvieeennnnnn... X
110730 Decal-Hood RH 314-8 ONnly.ueee e enennennn.. X
110862 Decal-Hood RH 314-A Only...ovveunennnnnnn. ..
110732 Decal-Hood RH 416-8 Only...uouveeenennnnnnn. .. X
110734 Decal-Hood RH 417-8 Only...uovevimnnunnnnnn.n. .. X
110736 Decal-Hood RH U417-A Only...uvvvneununnnnnnn. ..

2 110717 Decal-Hood LH 310-8 ONly.euvvvemnennnennnn. .. X
110729 Decal-Hood LH 312-8 Only....vveenennnnnnn. .. X
110731 Decal-Hood LH 314-8 Only..u.vvenenneunnnnn... X
110861 Decal-Hood LH 314-A Only....vuseennnnnnnnnn...
110733 Decal-Hood LH U416-8 Only....uvvemeuunnnnn. .. X
110735 Decal-Hood LH U17-8 Only....vvuvmenunnunnn... X
110737 Decal-Hood LH 417-A Only..eeeeeennnnnnnnnnn..

3 110509 Decal-Caution Hood 310-8......00vvrnnnn.... X
110625 Decal-Caution Hood...... ..o nnnnn... X

4 106603 Decal-Parking Brake.......u'veeumemnnneunenn. . 1

5 106718 Pecal-PTO Clutch. .. in e, 1

6 108709 Decal-Shift Pattern..........ouueurmuununnnnn.. 1

7 110754 Decal-Speed Control............. ettt e

8 110778 Decal-Rear Fender 310-8 Only.....oovvvvvunn... 1

9 110629 v Decal-Rear Fender......u.eeueeeeeeueununnnn . 1

10 110777 Decal-Hood Front 310-8 Only....ueeeeunnnnnnn.. 1
11 110626 Decal-Hood Front....... ... . 1
12 810372R1 Owners Manual-Tractor. . ue e e e e ennnnnnee e, X
13 807051 Loose Parts -Package 310-8.....vivnrunnnnenn... X
807055 Loose Parts Package 31U4-8,U416-8.........0..... X
807062 Loose Parts Package 314-A.. ...,
807053 Loose Parts Package 417-8....0cviinennnnnnnn. X
807058 Loose Parts Package U17-A. ...
14 109522 Decal-Switch Plate.......iviiiiininnnennnnn.. 1
15 109480 Decal-Dash Plate....viiiiiininineneennnnnn.. 1
16 109586 Decal-Dash Plate 417-A ONly...vvveeennnnnunn..
17 108710 Decal-Hi-Low Shift....iuieeneeeeeeeeennnnn.. 1
18 110718 Decal-8-Speed.....oiiinniininnneunnnnnnnn. 2
19 110738 Decal-Automatic.. ..t iini it eeennnn..
20 106722 Decal-Tach-o-matic...c.veun i inenennnennn. 1
21 110753 Decal-Lift B1T7-A. . ..ttt i,
22 110831 Vinyl Tractor Cover 314-A ,417-A Only..........

= e

B e G S



54

SECTION 17 - WIRING DIAGRAM - 300/400 SERIES SINGLE

CYLINDER

2|
L
¥ ALT/ /j ¢
| AC ALT €
> OUTPUT DC.
x OUTPUT
9 > ORANGE
|
u
]
@
S
X
x
g
Z WHITE
N
8 PURPLE
YELLOW PTO
INTERLOCK
SWITCH
HOURMETER

300/400 SINGLE CYL. WIRING DIAGRAM

+,

"
%gfm-m BREAKER POINTS

HEADLIGHTS

STARTER I

SOLENOID EX

PEDAL
INTERLOCK
SWITCH

DARK GREEN

-4

w

w

3 RANGE

A

& LIGHT SWITCH 0

]

'

_____ J BATTERY
r IGNITION 1
ACCESSORIES SEAT SWITCH
WIRE ¥2 SEAT
SWITCH(A) START
TAILLIGHTS
WIRE®3 IGNITION (1) /‘_ .
NS: IGNITION
3 SWITCH
v db
WIRE %4 START(S) '
SWITCH ELECTRICAL CONN
POSITION | BETWEEN TERMINALS
WIRE ®| ACCESSORIES (R) OFF NONE
WIRE ¥5 BATTERY(8) AUN BrRITTA
START B+R+1+S

1732

E WHEEL HORSE

lawn & garden tractors

Figure 17-1 Single Cylinder Wiring Diagram




SECTION 17 - WIRING DIAGRAMS - 300/40C SERIES SINGLE CYLINDER 55

300/400 SERIES SINGLE CYL. WIRING DIAGRAM

HEADLIGHTS

LIGHT GREEN
>

300/400 SERIES SINGLE CYL. WIRING DIAGRAM

LIGHT SwiTcn

winE % STaRT(S)

E A e
Darmow | Tt in TEmrns,
ocroets eaumns
WHE ® ACCESSOMES (R orr e
WIRE U5 BaTTERY(8) e es St

XLy

CIRCUIT-START 3taar | Tevaeine

I}
3 Lar swircn D
JR—— N arrERy !
, . ACCESSOMIES " SEAT SwaTCH
AL 02 sEat 4 .
LM srant
T
TR—
WIRE B4 START(S) ———————
g e,
R e accrssomes (v o7 o
CIRCUIT-OFF
® WHEEL HORSE trae
(+] lawn & garden tractors
300/400 SERIES SINGLE CYL. WIRING DIAGRAM
::_ BATAKER AOINTS
L
OB T | aETIe N TS
— S accessomes in) I ——
CIRCUIT-RUN WITH PTO ENGAGED el teteln
® WHEEL HORSE 1733

(<]

17
® WHEEL HORSE 2
lawn & garden tracrors
300/400 SERIES SINGLE CYL. WIRING DIAGRAM
.,

I——a one % acctssones m I ——

CIRCUIT-CHARGING el peaery
® WHEEL HORSE VT4

b s o rden tractors

O Lws

1




56 SECTION 17 - WIRING DIAGRAM - 400 SERIES TWIN CYLINDER

400 SERIES TWIN CYL. WIRING DIAGRAM

'
1
1
BREAKER POINTS 1
Y |
|
|

———
= [ !
| ‘
HEADLIGHTS : I RED
i L= SOLENOID
| |
I |
¥ Yool R ¥ s | PURPLE
by .
- PEDAL
INTERLOCK
SWITCH
REGULATOR -
RECTIFIER 4
2 W =
25AMP ‘
R .
g ¢ £0
[ )
I
& ORANGE
/ WHITE
A
PURPLE
YELLOW PTO
INTERLOCK
SWITCH
HOURMETER VOLTMETER
TAN
l "DARK GREEN j
J
4
W |
W
[74 |
2 ORANGE | ]
3 !
-
F————— § BATTERY

ACCESSORIES SEAT SWITCH

WIRE ¥2 SEAT

’ SWITCH(A)

TAILLIGHTS

IGNITION
SWITCH

WIRE#3 IGNITION(I)

WIRE *4 START(S)

POSITION | BETWEEN TERMINALS

WIRE ®i ACCESSORIES (R) OFF NONE
WIRE #5 BATTERY(8) RN ETRIICA
START B+R+1+S

|
|
|
!
\
t
}
!
\
SWITCH | ELECTRICAL CONN. )
\
j
Il
|
!
|
]
|

E WHEEL HORSE 1rar

lawn & garden tractors

Figure 17-2 Twin Cylinder Wiring Diagram .

e



SECTION 17 - WIRING DIAGRAMS - 400 SERTES TWIN CYLTNDER 57 .

400 SERIES TWIN CYL. WIRING DIAGRAM 400 SERIES TWIN CYL. WIRING DIAGRAM

T, T \ L
WINE S BATTERYID) S AccesIomes (11 »——-:‘: — e wine 83 paTTERY (8} e sccEssomes in) _ LRI
CIRCUIT-OFF CIRCUIT-START
1740 1738
Lokse 11 A tZor FIOT 1108 Fore law na
400 SERIES TWIN CYL. WIRING DIAGRAM 400 SERIES TWIN CYL. WIRING DIAGRAM
ancann onrs . s
HEADLIGHTS STARTER -~
SOLENOWD

PEOAL
INTERLOCK
SWITCH

NEGAATOR

NECTE R

= |
i F
wmtg
YELAOW 1O
INTERLDCK
SWTOH
HOURWE TER WO TE TER

aaTTEAY l !

H H accessomes i SEAT JunreH
AL 2 SEAT
SWTCHIA) STaRY sear

A LMTS S
WRESY STION( D) Pl
SwITCH
wing 4 START (8} wing 4 l"'l!l" BwiTCH X TIMCAL o
) ; R BT X
WIng 53 BATTERY (81 S axessones i : n :‘.. WINE O3 BATTENY (D) AR accestoms () :: --:‘p.
CIRCUIT-RUN WITH PTO ENGAGED e Lot CIRCUIT-CHARGING Coaer L oseti
1741

1739

'O WHEEL HORSE

WHEEL HORSE

lawn & garden tractors

lawn & arden tractors




58 SECTION 18 - SERVICE INFORMATION

TORQUE SPECIFICATIONS

SAE GRADE 1 or 2 SAE GRADE 5 SAE GRADE 6 or7 SAE GRADE 8
BOLT
BOLT HEAD MARKINGS |BODY SIZE Torque Torque Torque Torque
In. - Thread .
Ft-Lb Nm Ft-Lb Nm Ft-Lb Nm Ft-Lb Nm
1/4-20 5 6.8 8 10.8 10 13.6 12 16.2
r”'"“'ﬁ.f.'"ﬁ&;’.?;f:n"‘" o -28 6 8.1 10 13.6 14 ?9.0
SaGAE Grdes e ind 1 511618 11 15.0 17 23.0 19 25.8 24 325
24 13 176 19 258 ) 27 36.6
3/8-16 18 24.4 31 42.0 34 46.1 44 59.7
i ) ) -24 20 271 35 47.5 49 66.4
K?-. = <> e e
WAN'A "\ﬂ 7116-14 28 38.0 49 66.4 55 74.6 70 95.0
-20 30 40.7 55 74.6 78 105.8
1/2-13 39 52.9 75 101.7 85 115.2 105 142.4
-20 41 55.6 85 115.2 120 162.7
9/16-12 51 69.1 110 149.1 120 162.7 155 210.1
-18 55 74.6 120 162.7 170 230.5
SAE 1or2 SAE 5
5/8-11 83 1125 150 203.3 167 226.4 210 284.7
* -18 95 128.8 170 230.5 240 3254
1)
\\ 4’ 3/4-10 105 142.4 270 366.1 280 379.6 375 508.4
o -16 115 155.9 295 400.0 420 569.4
7/18- 9 160 216.9 395 535.5 440 596.6 605 820'3
SAE6or7 SAE 8 -14 175 237.3 435 i 589.8 675 915.2
1- 8 235 318.7 590 799.9 660 8948 310 1233.8
-14 250 339.0 660 894.8 990 1342.2
FASTENERS
e All hex bolts GRADE 5 minimum, GRADE 8 used as noted.
e All carriage bolts GRADE 1 unless otherwise noted.
* |n place of ESLOK or E.S. nuts, use LOCTITE or lock washers with free running nuts.
PAINT

Red Enamel — 6 cans, order #8-0311

Red Enamel — Quart can #5340 (Non-aerosol)*
Beige Enamel — 6 cans, order #8-0321

Black Enamel — 6 cans, order #8-0334

Pewter Metallic Enamel — 6 cans, order #8-0335
{Automotive Equivalent: 1971 Lincoln-Mercury Pewter Metallic)

White Enamel — 6 cans, order #8-0336

Pewter Gray Enamel — 6 cans, order #8-0337
(Automotive Equivalent: 1982 Lincoln Light Pewter)

Silver Metallic Enamel — 6 cans, order #8-0338
Pewter Gray Enamel — Quart can #5347 (Non-aerosol)"*

* Thinning — use zylol {slow drying time) or toluol (fast drying time)
** Thin with zylol

18-1 R3 0984




NUMERTCAL TINDEX 1

.'\_)l\)_n_a_.s_.\_n_lw_.;r\)._\_.\_a_a_n_s_li\)_n

Fig.
Part No. No.
7269....... 3-1
TUIB....... 3-1
Ta3n, ... ... 6-2
TaL3 L. ... 14-1
7451....... 6-1
756....... 8-3
TU66....... 1421
TH4T73....... 14-1
7607....... 131
7879....... 6-1
7879....... 6-2
7896....... 5-1
7896....... 6-1
7939....... 3-2
79510, 4.3
7956....... b1
8119....... 13-1
8130....... 7-2
8163....... 3-1
8510....... 11-1
8616....... 7-1
8693....... 6-2
&T722....... 6-2
R765....... 11-1
8786....... 11-1
8830....... 7-2
8830....... 7-3
8830....... 11-2
8830....... 12-1
9038....... 14-2
9U16....... 3-1
Qu1é....... 4.1
9547....... 3-2
9547....... 4-1
9593....... 6-1
9598, ...... 6-1
9840....... 3-1
100079..... 13-1
100291..... 13-1
100304..... 6-2
100305..... h-2
100305..... B3
100309..... 4.2
100209..... y-3
100365..... -2
100365..... §-.3
100bL417..... 3-1
100442, .... 3-1
100443..... 3-1
100489, .., .. 6-2
100571..... 11-1
100571..... 12-1
100656..... 6-2

Fig.
Part No. No.
100729..... 10-1
100772..... 13-1
100863..... 3-1
101017..... 7-1
101161..... 6-1
101623..... 3-2
101623..... 41
101625..... 3-2
101625..... 41
101626..... 3-2
101626..... 4.1
101699..... 12-1
101707..... 7-1
101710..... 8-1
101711..... 7-1
101750..... T-1
101751..... 7-1
101761..... 3-1
101850..... &-1
101884, .... 11-1
101887..... L1
101889..... 41
102025..... 6-1
102025..... 6-2
102138..... 11-1
102373..... 7-2
102373..... 7-3
102592..... 5-1
102593..... 5-1
102639..... 7-1
102644, . ... 7-1
102651.....11=-1
102672..... 7-1
102809..... 61
102809..... 6-2
102856..... 5-1
102870..... 14-2
102872..... 14-2
102881..... 11-1
102950..... 11-1
102974, .... 3-2
102974, ... §-1
103125..... 6-3
103125..... 1h-2
103323..... 6-1
103347..... 6-1
103478..... 14-2
103543..... 6-1
103599..... 6-1
103628..... 6-1
103817..... 14-2
103991..... 11-1

103995..... 4-3



2 NUMERTCAL TNDEX

Fig Fig Fig. Fig

Part No. No. Part No. No. Part No. No. Part No. No.

103995..... 141 106257..... 7-2 107975..... 8-3 108872..... 12-1
1ouolu7..... 10-1 106258..... T=2 108035..... 6-1 108881..... 3-2
104048..... 10-1 106261..... 8-2 108086..... 14-2 108881..... L1
104248, .... 8§-2 106264..... -3 108130..... 11-1 108881..... .2
104627..... T7-2 106267..... 12-1 108310..... b1 108881..... y-3
ioué627..... 7-3 106269..... 7-3 108312..... -1 108894B.... 8-2
104729..... 14-.2 106269..... T-2 108315..... 7-2 108897..... 8-3
104732..... 14-2 106319..... 6-2 108315..... 7-3 108898..... 10-1
104841, .... 15-1 106325..... 6-2 108316..... 14-1 108903..... 7-2
104859..... 14-2 106331..... 15-1 108317..... -2 108903..... 7-
104904, .. .. 4-3 106342..... 8-2 108319..... h-2 108904..... 6-2
104962..... 11-1 1063U5..... 7-2 1083190..... 4.3 108912..... 15-1
105060..... 4-1 106352..... 8-3 108320..... h.2 108917..... 10-1
105061..... b-1 106368..... 6=2 108323..... y-2 108995..... 11-1
105062..... 3-2 106369..... 6-2 108325..... .2 109080..... 11-1
105063..... 3-2 106411, .... 7-2 108326..... .2 109080..... 11-2
105259..... 15-1 106814, .... 7-2 108326..... y-3 109081..... 12-1
105269..... 7-1 106414, .... 7-3 108327..... h-2 109082..... 12-1
105302..... 11-1 10681 7..... 6-1 108327..... y-3 109083..... 12-1
105306..... 11-1 106445, .... 10-1 108329..... L-2 109088..... 12-1
105316..... 7-1 106446..... 41 108333..... -2 109114..... 13-1
105316..... 7-2 106447..... 3-1 108333..... h-3 109117..... 11-1
105490..... 10-1 106448, .... 3-1 108335..... y.2 109145..... 8-1
105503..... 15-1 106448, .... 4.1 108357..... -1 109146..... 8-1
105504..... 11-1 106449, .... 15-1 108358..... b1 109149B.... 8-2
105524..... 15-1 106450..... 6-2 108359..... T 109155B.... 8-2
1056762..... 13-1 106450..... 14-2 108361..... -1 109163..... 5-1
105763..... 13-1 1064517..... 6-1 108362..... b1 109189..... 5-1
105797..... 7-1 106454, . ... 8-2 108363..... 4.1 109193..... 8-3
105797..... 8-1 106522..... T=2 108364..... b-2 109262..... 5-1
105845, .... 7-2 106522..... 7-3 108365..... 4.2 109320..... 7-3
105850..... 1u-2 106603..... 165-2 108366..... h-2 109322..... g§-2
105859..... 7-1 106634..... 7-1 108368..... .2 109323..... &-2
105876..... 4.1 106649..... 14-2 108369..... B9 109328..... 11-=1
105886..... 6-1 106661..... h-2 108393..... 14-1 109342..... 15-1
105896..... 6-1 106661..... y-3 108464, .... 8-3 109356..... 11-1
105971..... 10-1 106693..... 14-2 108473..... 6-2 109356..... 6-3
105900..... 6-1 106695..... 19-.2 108496..... 6-2 109366..... 6-3
106030..... 3=-2 106719..... 6-1 108501..... 14-1 109367..... L1
106055..... 5-1 106719..... 6-3 108537..... 8§-2 109370..... b1
106165..... 14-1 106722..... 152 108547..... 8-3 109371..... 6-3
1061 77..... 5-1 106769..... 14-2 108563..... 7-2 109372..... 6-3
106193..... 6-1 106931..... 10-1 108565..... 7-2 109377..... .2
106193..... 6-2 106945..... 10-1 108615..... 9-1 109378..... 11-1
106209..... 8§-2 107069..... 8-2 108680..... 6-3 109445, ... 11-1
106218..... 7-3 107069..... 8-3 108709..... 15=-2 109458..... 13-1
106218..... 7-2 107374..... 3-2 108710..... 15-2 109459..... 11-1
106222..... 8-3 107374..... b-1 108716..... 6-2 109459..... 11-2
106223..... 8-3 107608..... 8-2 108717..... 6-2 1094R0..... 15-2
106234..... 10-1 107677..... 6-1 108758..... 3=-2 109508..... 11-1
106236..... 8§-3 107938..... 6-2 108769..... 13-1 109522..... 15-2
106250..... 8-2 107951..... 8-3 108823..... 8-3 109530..... 10-1




(N

NUUMERICAL TNDEX

Fig. Fig. Fig. Fig.

Part No. No. Part No. No. Part No. No. Part No. No.
109547..... 11-1 110660..... 9-1 110741..... 11-1 111035..... 11-1
109553..... 11=1 110661..... 10-1 110743..... 5-1 111052..... 14-2
109586..... 15=-2 110662..... 10-1 110753..... 15-2 111066..... 12-1
109604..... 11-1 110663..... 14-2 110754, .... 15-2 111069..... 11-1
109605..... 11-1 110665..... 14-2 1T107€8..... 4-1 111074..... 11-1
109650..... 11-1 110667..... 14-1 110769..... 6-2 111154, ... T-2
109703..... b1 110668..... 14-1 110777..... 15-2 11162, 13-1
109733..... 5-1 110669..... 142 110778..... 15-2 T11182..... 8-1
109752..... ot 110670..... 14-2 110780..... 6-2 518074..... 11-1
109765B.... 8-=2 110671..... 9-1 110781..... 13-1 518077..... 11-1
109766..... b1 110672..... 9-1 110782..... 13-1 518151..... 11-1
109842..... 14-2 110673..... 13-1 110783..... 13-1 518211..... 8-3
109910..... 11-1 110675..... 13-1 110787..... 6-2 518246..... 11-1
100086..... 15-1 110676..... 13-1 110791..... 11-1 807032..... 15-2
110091..... 15=1 110677..... 13-1 110792..... 11-2 807033..... 15-2
110092..... 8§-2 110678..... 13-1 110799..... 11-1 807051..... 15=-2
110094..... 8-2 110679..... 13-1 110800..... 11-1 807052..... 15=-2
110096..... 12-1 110685..... 13=1 1T10R07..... 15-1 807053..... 15-2
110097..... 12-1 110686..... 13-1 1T10808..... 15-1 807055..... 15-2
110098..... 8§-2 110688..... 13-1 110831..... 15-2 807058..... 15-2
110124..... 12-1 110689..... 13-1 110861..... 15-2 807062..... 15-2
110125..... 12-1 110690..... 13-1 110862..... 15-2 810242R3...12-1
110126..... 6-3 110691..... 13-1 110894, .... 10-1 810243R1... U4-1
110126..... 12-1 110692..... 13-1 110901..... 6-1 810243R1... 4-2
110129B.... 8-1 110603..... 13-1 110902..... 6-1 810372R1...15=-2
“110136G.... 8-1 110695..... 13-1 110918..... 11-1 810395R1... L-2
110142..... -2 110607..... 13-1 110919..... 15-1 900015..... 8-1
110189..... 6-2 110698..... 13-1 110920..... 15-1 900015..... 14-2
110225..... 6-3 110704, . ... 13-1 110928, .... 11-1 900035..... 8-2
110234, .... 6-1 110707..... 13-1 110932..... 15-1 900037..... 8-3
110294, .... 15-1 110708..... 13-1 110933..... 13-1 900063..... 1-1
110298..... 1141 110712..... 10-1 110924, .... 13-1 900200..... 4-3
110504..... 12-1 110713..... 10-1 110038..... 4-3 908002..... L.3
110507..... 6-1 110714, . ... 10-1 110939..... 4-3 908002..... 6-1
110509..... 1562 110715..... 10-1 110940..... L3 908002..... 14-2
110513..... 13-1 110716..... 152 110042, .... 4_3 908003..... 6-2
110520..... g-2 11071 7..... 15-2 110943..... 6-=2 908003..... 11-1
110625..... 15-1 110718..... 15-2 110948, ... . 42 908005..... 6-2
110626..... 15-1 110720..... 8-2 110945, ..., b4-3 908007..... 6-2
110629..... 15-2 110725..... 3-2 110046, .... 4.3 908009..... 12-1
110634..... 8-3 110727..... 3-2 110947..... 14-1 908010..... 14-1
110635..... 8-3 110728..... 15-2 110948, . ... 4.3 90R015..... 5-1
110636..... 8-3 110729..... 15-2 110952..... 4-3 908015..... 6-2
110648..... 1-1 110730..... 15-2 110953..... y-3 908016..... 8-3
110649, .... 9-1 110731..... 15-2 110956..... 5-1 908016..... 10-1
110650..... g8-2 110732..... 15-2 110957..... 5-1 90R017..... b2
110653..... 7=-2 110733..... 15=-2 110958..... 10-1 908017..... g-3
110654.,.... 14-2 110734, ... 15-2 11095¢..... 4-3 908017..... 12-1
110656..... 14-2 110735..... 15-2 110960..... 8-3 908017..... 15-1
110657..... 9-1 110736..... 15-2 110970..... 11-1 908018..... 15-1
110658..... 9-1 110737..... 16-2 111033..... g-2 908019..... .2
110659..... 9-1 110738..... 1656-2 111034..... 8-2 908019..... 43




Y NUMFRTCAL INDEX

Fig. Fig. Fig
Part No. No. Part No. Part No. No. Part No. No.
9g08019..... 7-2 913464 920009..... 6-2 926696..... 10-1
908021..... 4-3 915002 920009..... 6-3 932000..... 8-1
908026..... 15-1 9150873 920009..... 9-1 932000..... 12-1
908032..... 1-1 915111 920010..... 14-1 922001..... 6-2
908032..... 5-1 915111 920011..... y-2 932001..... 6-2
908032..... 7=-2 915111 920011..... 65-1 032008, .... -3
908034..... 6-3 915111 Q20011..... 6-2 932008..... 15-1
908034..... T-1 915111 920017..... 7-2 932016..... 6-1"
90R03 -2 915111 920017..... 7-3 032016..... 72
908034..... 7-3 915112 q20039..... 6-2 932016..... 14-2
908034..... 14.2 g15112 920039..... 6-3 932017..... 6-3
908035..... b1 915112 920039..... 10-1 932017..... 12-1
908035..... 4.3 915112 920079..... 8-3 932026..... 5-1
908035..... 6-2 915112 920081..... 6-1 932026..... 13-1
908035..... 7-1 915112 920081..... 10-1 932035..... 5-1
908035..... 4.3 195112 920081..... 11-1 932120..... 12-1
908036..... 5-1 915113..... 920081..... 14.2 032997..... 12-1
908036..... 6-3 915113 920082..... .o 933148, .... 7-2
908036..... 9-1 915113 920082..... 5-1 933156..... 3-1
008037..... 6-1 915113 920082..... 9-1 933184..... 3-2
908037..... 6-2 915113 g20082..... 10-1 933190..... 65-1
908038..... 3-1 915113 920082..... 12-1 933221..... 5-1
908038..... 3-1 915113 920082..... 15-1 933230..... 7-2
908040..... b1 915113 920083..... 1-1 933267..... 6-1
908040..... B.2 915113 920083..... 7-2 933268..... 7-2
g08081..... -3 915113 920083..... 9-1 933274..... 14-2
9080U2..... 4-1 915113 2 920084, .... 14-1 933503..... 6-3
908043..... 3-1 915115 2 920120..... 11-1 933504, .... 6-1
9080M47..... 14-1 915234 2 920122..... 6-2 933504..... 72
90R138..... 3-2 915234 1 920155..... 11-1 933504..... 7-3
908143..... 4-1 915236 1 920160..... 11-1 933505..... 7-1
908143..... .2 915551 3 920225..... 6-1 933505..... 14-2
o08143..... §-3 915553 1 020228..... 72 933506..... 7-2
Q081tuL..... 6-3 915661 1 Q20242..... 15-1 033506..... 14-2
g09540..... 141 915662 3 920248..... 6-1 933507..... - 7-2
909554, .... 13-1 915663 3 920259..... 11-1 933507..... 7-3
9098Uu8.,.... 5-1 915663 1 920259..... 11-2 926032..... 14-2
909848..... 6-1 915663 -3 920262..... 11-1 936121..... -2
909848..... 6-3 9156673 -1 920262..... 6-2 936125..... 14-2
909862..... 14-1 915740..... 10-1 9237R4L. .. .. 8-1 937009..... j.2
910792..... 10-1 920007 -3 923785..... -1 937082..... b-3
910808..... 8-3 920007 -2 926671..... 9-1 937089..... 3-1
910837..... g§-2 920007 -1 926671..... 11-1 937089..... 14-1
910837..... 8-3 920007 -1 926671..... 11-2 937097..... 141
910837..... 10-1 920007 -2 g26694..... 6-1 937099..... b-1
911067..... 10-1 920008 -2 926694..... 6-2 937108..... 13-1
911111..... 4-3 920008..... -3 92660Q04..... 7-2 937221..... 14-1
911423..... b 920008 3 926694..... 8-1 938052..... 8-1
911429..... b-2 920008..... 1 926694..... g-2 Qu3Y ., ., ... 9-1
911738..... 10-1 920008 926694..... 8-3 Qu3n20..... 3-1
911 747..... 6-2 920009 9266906..... 7-2 gu3U60.. ... 3-1
g13462..... 8-3 920009 926696..... 8-2 QUu3U60..... 41




Fig.
Part No. No.
QURLED..... b2
950154..... 10-1
960151..... 11-1
973310..... 12-1
973370..... 12-1

NUMERTCAL TNDEX

5



